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Test Equipment List

Test Equipment

Description

DUT

NextNet Wireless CPE

Model RSU-2510-AV

P/N 900-0050-1000

S/N 0017X214SCAX00100028
Bd No. 0055-0300-4210077

Spectrum Analyzer

Agilent E4440A

S/N: MY44022791
Calibrated on: 05/30/2004
Cal due: 05/30/2006

Attenuators and coax
2-20dB

Pasternak Corporation
Model: PE7005-20 (20 dB) x 2
Calibrated by user

Notch Filter/Attenuator/
Coaxial Cable (harmonic
frequency test only)

Filter and assembly calibrated by user
Pasternack PE7005-20 20 dB, 2W attenuator

Computer

Dell Inspiron 4000
Model: PPOIL
S/N: TW-09C748-12800-17Q8612

Ethernet Switch

D-Link

Model: DSS-5+

5 port 10/100Mbps
S/N: B205335003173

Power Supply Group West 15 VDC, 1.66 A

(All Tests Except Model BUT-15-1660

Frequency Stability)

Power Supply Topward Model 3603D

(Frequency Stability Test S/N: 985039

Only) Calibrated with voltmeter listed below.
Voltmeter HP 34401A

S/N: 3146A9519
Calibrated on: 6-29-2004
Cal due: 6-29-2006

Temperature Chamber

Test Equity
1000 Series

Temperature Sensor

Fluke 89 IV True RMS Multimeter
K-Type Thermocouple

Radiation Hazard Meter

General Microwave Corporation
RAHAM Model 3

Cal Date: 10-14-2003

Cal Due: 10-14-2005

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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FCC ID: PHX-MMDS-CPES

Rule Part Number:

Standard:

Test Procedure:

Test Conditions:

Conducted RF Power Output

2.1046, 27.50(h)(2)
Tx Power < 2.0 watts

TIA-603-B
TIA Standard, Land Mobile FM or PM Communications
Equipment, Measurement and Performance Standards

The conducted RF output power was measured with a spectrum
analyzer utilizing the power measurement function. The RF output
is applied to an attenuator that is connected to the spectrum
analyzer RF input port. The spectrum analyzer is time gated to
capture the transmission during the burst. An RMS detector is used
to measure the average power during the transmission. The
transmitter is enabled in test mode by the attached computer. The
RF loss of the attenuators and coax has been measured and is
included in the spectrum analyzer offset level and is noted on the
block diagram. Measurements are performed at several frequencies
across the band for each of the modulation formats available (4-,
16-, and 64-QAM) and channel bandwidths (5.5 MHz and 6.0
MHz).

Frequencies =
5.5 MHz channels: 2504.75, 2565.25, 2626.75, 2687.25 MHz
6.0 MHz channels: 2499, 2575, and 2621 MHz

Temperature = 25°C
Supply Voltage = 15 VDC Nominal to DUT

Power Supply —
DUT § Spectrum Analyzer
Ethernet |
Switch 41.2 dB
C Trigger
omputer

Conducted RF Power Test Setup

NextNet® Wireless, Inc.
9555 James Ave. South
Bloomington, MN 55431

Suite 270
Page 4 of 112 10/11/2005
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Conducted RF Output Test Results Summary

Maximum Power setting

4 QAM 16 QAM 64 QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2504.75 32.29 1.69 32.28 1.69 32.28 1.69
2565.25 31.99 1.58 31.99 1.58 31.98 1.58
2626.75 32.41 1.74 32.44 1.75 32.43 1.75
2687.25 32.68 1.85 32.71 1.87 32.69 1.86
2499.00 32.31 1.70 32.33 1.71 32.33 1.71
2575.00 32.02 1.59 32.03 1.60 32.00 1.58
2621.00 32.50 1.78 32.51 1.78 32.47 1.77
Minimum Power setting
4 QAM 16 QAM 64 QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)

2504.75 -0.83 0.00083 -0.84 0.00082 -0.78 0.00084
2565.25 -0.01 0.00100 -0.05 0.00099 -0.03 0.00099
2626.75 -0.01 0.00100 -0.05 0.00099 -0.04 0.00099
2687.25 0.30 0.00107 0.27 0.00106 0.25 0.00106
2499.00 0.14 0.00103 0.13 0.00103 0.16 0.00104
2575.00 -0.08 0.00098 -0.10 0.00098 -0.10 0.00098
2621.00 -0.06 0.00099 -0.10 0.00098 0.09 0.00102

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431 Page 5 of 112 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Conducted RF Power Output Spectrum Analyzer Plots
4-QAM

3 Agilent 15:20:48 Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.58475 GHz 2508475088 GHz

Channel Power

StartFreq
2.50200000 GHz

Stop Freq
2.58750088 GHz

CF Step
j| 100000888 MHz
|| Auto Man

Freq Offset
000060000 Hz

Channel Power Power Spectral Density
32.29 dBm /5.14080 MHz -34.82 dBm/Hz
Copyright 2000-2004 Agilent Technologies 2
% Agilent 15:23:16  Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.56525 GHz 2 BR525HAR 5Hz

Channel Power

Start Freq
2.56250000 GHz

Stop Freq
2.56800000 GHz

CF Step
W 10.0000088 MHz
| Auto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density

31.99 dBm /5.1400 MHz -35.12 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 6 of 112 10/11/2005
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RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

3 Agilent 15:23:52 Jun 16, 2605 Freq/Channel
Ch Freq 2.62675 GHz Trig 2%3&‘%’@%& o

Channel Power I
Center 2.626750000 GHz Start Freq
2.62400000 GHz

dBm Atten 18 dB

. - Stop Freq
2.62950000 GHz
CF Step
| 10.0000000 MHz
| Auto Man
Freq Offset

0.00000008 Hz

Channel Power Power Spectral Density

32.41 dBm /5.1400 MHz -34.69 dBm/Hz

Copyright 2000-2004 Agilent Technologies

5 Agilent 15:25:30 Jun 16, 2065 Freq/Channel

Center Freq
2.68725088 GHz

Ch Freq 2.68725 GHz
Channel Power

Start Freq
2.68450088 GHz

Stop Freq
2.69880088 GHz

CF Step
q 18.0800@088 MHz
Auto Man

Freq Offset
B.00800088 Hz

Channel Power Power Spectral Density

32.68 dBm /5.1400 MHz -34.43 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 7 of 112 10/11/2005
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RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

4% Agilent 14:26:12  Jun 16, 2065 Freq/Channel
|

Center Freq

Ch Freq 2.499 GHz 249900088 GHz
Channel Power

Start Freq
249600000 GHz

Stop Freq
2.50200000 GHz

CF Step
| 10.0090888 MHz
Ruto Man

Freq Offset
B.00000000 Hz

Channel Power Power Spectral Density

32.31 dBm /5.6900@ MHz -35.25 dBm/Hz

Copyright 2000-2004 Agilent Technologies

% Agilent 14:30:44  Jun 16, 2065 Freq/Channel
|

Ch Freq 2.575 GHz Trig ,center Freq
Channel Patrer I
Center 2.575000000 GHz Start Freq
257200000 GHz
Stop Freq
257300000 GHz
CF Step
g 10.00008868 MHz
Ruto Man
Freq Offset

B.66600000 Hz

Channel Power Power Spectral Density

32.82 dBm /5.6900 MHz -35.53 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 8 of 112 10/11/2005
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RF Power Output — Conducted (Maximum)
4-QAM (Cont’d)

4% Agilent 14:31:20 Jun 16, 2065 |Freq/thanne|

Center Freq
262100000 GHz

Ch Freq 2.621 GHz
Channel Power

Center 2.621000000 GHz Start Freq
261300000 GHz

Stop Freq
262400000 GHz

CF Step
Y| 10.6090880 MHz
|| Auto Man

Freq Offset
N 0.00000000 Hz

#yBH

Signal Track
Channel Power Power Spectral Density |Jieg Off

32.50 dBm /5.6900 MHz -35.85 dBm/Hz

Copyright 2000-2004 Agilent Technologies 5

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Maximum)
16-QAM

5 Agilent 15:21:68  Jun 16, 2065 Freq/Channel

Center Freq
2.50475080 GHz

Ch Freq 2.50475 GHz
Channel Power

Start Freq
2.50200088 GHz

Stop Freq
2.58750888 GHz

CF Step
M 10.0080008 MHz

i Auto Man

Freq Offset
B.00800088 Hz

Channel Power Power Spectral Density

32.28 dBm /5.1400 MHz -34.83 dBm/Hz

Copyright 2000-2004 Agilent Technologies 12

5 Agilent 15:22:46 Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.56525 GHz 2 56525088 GHz

Channel Power

Start Freq
2.56250088 GHz

Stop Freq
2.56800088 GHz

CF Step
W 100080008 MHz
| Auto Man

Freq Offset
B.00800088 Hz

Channel Power Power Spectral Density

31.99 dBm /5.1400 MHz -35.12 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

# Agilent 15:24:84 Jun 16, 2685 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig 5 62675006 Gl
Charnel Pover I
Center 2.626750000 GHz Start Freq
2.62400000 GHz
Stop Freq
2.62950088 GHz
CF Step
10.0000008 MHz
Ruto Man
Freq Offset

B.0aBR0AAA Hz

Channel Power Power Spectral Density

32.44 dBm /5.1400 MHz -34.67 dBm/Hz

Copyright 2000-2004 Agilent Technologies 0

¥ Agilent 15:25:09 Jun 16, 2605 Freq/Channel
Ch Freq 268725 GHz Trig 2%89792%235 S
Channel Parer N
Center 2.687250000 GHz Start Freq
268450000 GHz
Stop Freq
P R RO I | 2. 0000000 GHz
'I.
CF Step
N 10.0000080 MHz
| Futo Man
Freq Offset

B.0aBR0AAA Hz

#\BH

Channel Power Power Spectral Density

32.71 dBm /5.1400 MHz -34.40 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)

d Agilent 14:27:80 Jun 16, 26085 Freq/Channel

Center Freq

Ch Freq 2.439 GHz 2.4399900800 GHz

Channel Power

Start Freq
2.49600000 GHz

Stop Freq
2.50206000 GHz

CF Step
S| 1E.aaaaaae MHz
Ruto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density

32.33 dBm /5.6900 MHz -35.22 dBm/Hz

Copyright 2000-2004 Agilent Technologies

% Agilent 14:38:24  Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz 2.57500880 GHz

Channel Porver I

Center 2.575000000 GH=z Start Freq
2 57200000 GHz

Stop Freq
2.57600000 GHz

CF Step
B 10.0008080 MHz
Ruto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density

32.03 dBm /5.6900 MHz -35.52 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 12 of 112 10/11/2005
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RF Power Output — Conducted (Maximum)
16-QAM (Cont’d)
% Agilent 14:31:39  Jun 16, 2065 |Freq/ChanneI

Ch Freq 2.621 GHz 2_g§1n@tg%%g%ig

Channel Power

Center 2.621000000 GHz Start Freq
261300000 GHz

Stop Freq
262400000 GHz

CF Step
Y 10.0000080 MHz
Ruto Man

Freq Offset
0.00060000 Hz

Signal Track
Channel Power Power Spectral Density || 0ff

3251 dBm /5.6900 MHz -35.04 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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RF Power Output — Conducted (Maximum)
64-QAM

- Agilent 15:21:21 Jun 16, 26865 Freq/Channel

Center Freq
2.50475080 GHz

Ch Freq 2.50475 GHz
Channel Power

Start Freq
2.50200088 GHz

Stop Freq
2.58750888 GHz

CF Step
N 100000008 MHz
| Auto Man

Freq Offset
B.00800088 Hz

Channel Power Power Spectral Density

32.28 dBm /5.1400 MHz -34.83 dBm/Hz

Copyright 2000-2004 Agilent Technologies

% Agilent 15:22:28 Jun 16, 2665 Freq/Channel
Ch Freq 2.56525 GHz Trig 2%&‘;%%5 Ei‘z‘

Chiarnel Pover [
Center 2.565250000 GHz Start Freq
256250080 GHz

Atten 18 dB

- Stop Freq
VS U U Ut U UV o 2.56300008 GHz
CF Step
q 100000006 MHz
| Auto Man
Freq Offset

0.00000008 Hz

#+YBH 56

Channel Power Power Spectral Density

31.98 dBm /5.1400 MHz -35.13 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

# Agilent 15:24:19 Jun 16, 2605 Freq/Channel
Ch Freq 2.62675 GHz Trig 2%3&‘%’@%& o
Channel Paner N
Center 2.626750000 GHz Start Freq
2.62480000 GHz
Stop Freq
2.62950000 GHz
CF Step
N 10.0000000 HHz
| Auto Man
Freq Offset

0.00000008 Hz

Channel Power Power Spectral Density

32.43 dBm /5.1400 MHz -34.68 dBm/Hz

Copyright 2000-2004 Agilent Technologies 26

3 Agilent 15:24:44  Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.66725 GHz Trig 5 68725000 GHz
Charnel Poer ]
Center 2.687250000 GHz Start Freq
2.68450088 GHz
Stop Freq
2.69880088 GHz
CF Step
10.0880088 MHz
| Auto Man
Freq Offset

0.00000008 Hz

Channel Power Power Spectral Density

32.69 dBm /5.1400 MHz -34.42 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
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RF Power Output — Conducted (Maximum)
64-QAM (Cont’d)

- Agilent 14:27:28  Jun 16, 2065 Freq/Channel

Center Freq
2.49900080 GHz

Ch Freq 2.499 GH=z
Channel Power

Start Freq
2. 49680888 GHz

Stop Freq
2.50200088 GHz

CF Step
| 10.0800008 MHz
Auto Man

Freq Offset
B.00800088 Hz

Channel Power Power Spectral Density

32.33 dBm /5.6800 MHz -35.22 dBm/Hz

Copyright 2000-2004 Agilent Technologies

3 Agilent 14:29:57 Jun 16, 2005 Freq/Channel
Ch Freq 2.575 Ghz Trig ,center Freq

Channel Paner I
Center 2.575000000 GHz Start Freq
2.57200006 GHz

Atten 18 dB

- Stop Freq
I RO IS I N | 257500000 Gz
CF Step
5 10.0000000 MHz
Auto Man
Freq Offset

0.00000008 Hz

Channel Power Power Spectral Density

32.88 dBm /5.6800 MHz -35.55 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 16 of 112 10/11/2005
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RF Power Output — Conducted (Maximum)
64-QAM (Cont’'d)

- Agilent 14:32:62  Jun 16, 2065 |Freq/ChanneI

Ch Freq 2.621 GHz
Channel Power

Center Freq
2.62100080 GHz

Center 2.621000000 GHz Start Freq
2.61800888 GHz
Stop Freq
2.62400088 GHz
CF Step
10.0880088 MHz
Auto Man
Freq Offset
B.00800088 Hz
Signal Track
Channel Power Power Spectral Density ||ja Off
32.47 dBm /5.6900 MHz -35.08 dBm/Hz
Copyright 2000-20804 Agilent Technologies 25
NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
4-QAM

¥ Agilent 16:89:21 Jun 16, 2005 Freq/Channel

Center Freq

Ch Freq 2.50475 GHz 2 BAATSHAE GHz

Channel Porver I

Start Freq
2.50200000 GHz

Stop Freq
2.50756000 GHz

CF Step
18.0000088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density
-0.83 dBm /5.1400 MHz -67.94 dBm/Hz
Copyright 2000-2004 Agilent Technologies 32
% Agilent 16:11:22  Jun 16, 2065 Freq/Channel
Ch Freq 256525 GHz Trig ,conter Freq
Charnnel Porer I
Center 2.565250000 GHz Start Freq
2.56250000 GHz
dBm Atten 16 dB
=il ten Stop Freq
2.56800000 GHz
CF Step
100066000 MHz
Ruto Man
Freq Offset

B.0aBR0AAA Hz

Channel Power Power Spectral Density

-0.01 dBm /5.1400 MHz -67.12 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)

¥ Agilent 16:12:57 Jun 16, 2605 Freq/Channel
Ch Freq 2.62675 GHz Trig 22%‘}%5 S
Channel Parer N
Center 2.626750000 GHz Start Freq
262480000 GHz
Stop Freq
2.62950000 GHz
CF Step
10.0000000 MHz
Ruto Man
Freq Offset

B.0aBR0AAA Hz

Channel Power Power Spectral Density
-0.01 dBm /5.1400 MHz -67.12 dBm/Hz
Copyright 2000-2004 Agilent Technologies 36
% Agilent 16:16:48 Jun 16, 2065 Freq/Channel
Ch Freq 268725 GHz Trig ,center Freq
Charnnel Porer I
Center 2.687250000 GHz Start Freq
268450000 GHz
Stop Freq
2.69006000 GHz
CF Step
100066000 MHz
Ruto Man
Freq Offset

B.0aBR0AAA Hz

#\BH

Channel Power Power Spectral Density

0.30 dBm /5.1400 MHz -66.81 dBm/Hz

Copyright 2000-2004 Agilent Technologies )

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)
2 Agilent 16:18:18 Jun 16, 2685 Freq/Channel

Center Freq
249900008 GHz

Ch Freq 2.439 GHz

Channel Power

Start Freq
2.49600000 GHz

Stop Freq
2.50206000 GHz

CF Step
18.0000088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density

0.14 dBm /5.6900 MHz -67.41 dBm/Hz

Copyright 2000-2004 Agilent Technologies

% Agilent 16:20:41 Jun 16, 2065 Freq/Channel

Center Freq

Ch Freq 2.575 GHz 2.57500880 GHz

Channel Power

Start Freq
257200000 GHz

Stop Freq
2.57600000 GHz

CF Step
18.0000088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

Channel Power Power Spectral Density

-0.08 dBm /5.6900 MHz -67.63 dBm/Hz

Copyright 2000-2004 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)

i Agilent 16:21:49 Jun 16, 2665 |Freq/thannel

Center Freq
262100680 GHz

Ch Freq 2.621 GHz
Channel Power

Center 2.621000000 GH=z Start Freq
261800000 GHz

Stop Freq
262400080 GHz

CF Step
10.0800088 MHz
Ruto Man

Freq Offset
000060000 Hz

Signal Track
Channel Power Power Spectral Density ||ji 0ff
-P.06 dBm /5.6900 MHz -67.61 dBm/Hz
Cnpyright 2000-20804 Agilent Technologies 3%

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 21 of 112 10/11/2005
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RF Power Output — Conducted (Minimum)
16-QAM

i Agilent 16:69:39 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.58475 GHz 2584750888 GHz

Channel Porer I

StartFreq
250200080 GHz

Stop Freq
2.50750080 GHz

CF Step
10.0800088 MHz
Ruto Man

Freq Offset
000060000 Hz

BH 56 kHz

Channel Power Power Spectral Density
-p.84 dBm /5.1400 MHz -67.95 dBm/Hz
Copyright 2008-2004 Agilent Technologies 42
- Agilent 16:11:67 Jun 16, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig 2%55"2?@%5 o
Channel Poer I
Center 2.565250000 GHz Start Freq
2.56200088 GHz
Atten 18 dB
il Stop Freq
2.56800088 GHz
CF Step
10.0880088 MHz
Ruto Man
Freq Offset

0.00600008 Hz

Channel Power Power Spectral Density

-0.05 dBm /5.1400 MHz -67.16 dBm/Hz

Copyright 2000-20804 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
16-QAM (Cont’d)

i Agilent 16:13:11 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig 5 62675000 GLz

Channel Poer I
Center 2.626750000 GHz Start Freq
262400080 GHz

Atten 18 dB

L Stop Freq
2629500080 GHz
CF Step
100066600 MH=z
Ruto Man
Freq Offset

0.00600008 Hz

BH 55 kHz

Channel Power Power Spectral Density
-P.085 dBm /5.1400 MHz -67.16 dBm/Hz
Copyright 2000-20804 Agilent Technologies 46
- Agilent 16:15:11 Jun 16, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig 25897"2?@%5 o
Channel Poer I
Center 2.687250000 GHz Start Freq
2.68450080 GHz
Atten 18 dB
il Stop Freq
2.69800088 GHz
CF Step
10.0880088 MHz
Ruto Man
Freq Offset

0.00600008 Hz

Channel Power Power Spectral Density

B.27 dBm /51400 MHz -66.84 dBm/Hz

Copyright 2000-20804 Agilent Technologies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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RF Power Output — Conducted (Minimum)
4-QAM (Cont’d)

i Agilent 16:18:31 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.499 GHz 2.49906008 GHz

Channel Power

StartFreq
249600080 GHz

Atten 16 dB
Stop Freq
256260000 GHz

CF Step
P e e e T e B 10.0000008 MHz
Ruto Man

Freq Offset
000060000 Hz

Channel Power Power Spectral Density

B.13 dBm /5.6800 MHz -67.42 dBm/Hz

Copyright 2000-20804 Agilent Technologies

- Agilent 16:20:25 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.575 GHz 2 575H6006 GHz

Channel Power

StartFreq
2.57200080 GHz

Atten 16 dB
Stop Freq
257360000 GHz

CF Step
10.0800088 MHz
Ruto Man

Freq Offset
000060000 Hz

Channel Power Power Spectral Density

-0.18 dBm /5.6900 MHz -67.65 dBm/Hz

Copyright 2000-20804 Agilent Technologies
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Exhibit 6

Test Report FCC ID: PHX-MMDS-CPES

RF Power Output — Conducted (Minimum)
16-QAM (Cont’d)

- Agilent 16:22:62 Jun 16, 2865 |Freq/thannel

Ch Freq 2.621 GHz
Channel Power

Center 2.621000000 GH=z Start Freq
261800000 GHz

Auto

Center Freq
262100680 GHz

Stop Freq
262400080 GHz

CF Step
100066600 MH=z

- Freq Offset
m 0.00600000 Hz

Man

Signal Track
Channel Power Power Spectral Density ||ji 0ff
-p.10 dBm /5.6900 MHz -67.65 dBm/Hz
Cnpyright 2000-20804 Agilent Technologies 45
NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

RF Power Output — Conducted (Minimum)
64-QAM

i Agilent 16:69:52 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.58475 GHz 2584750888 GHz

Channel Porer I

StartFreq
250200080 GHz

Stop Freq
2.50750080 GHz

CF Step
10.0800088 MHz
Ruto Man

Freq Offset
000060000 Hz

BH 56 kHz

Channel Power Power Spectral Density
-p.78 dBm /5.1400 MHz -67.89 dBm/Hz
Copyright 2000-20804 Agilent Technologies 52
5 Agilent 16:18:38 Jun 16, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig 2%55"2?@%5 o
Channel Poer I
Center 2.565250000 GHz Start Freq
2.56200088 GHz
Atten 18 dB
il Stop Freq
2.56800088 GHz
CF Step
10.0880088 MHz
Ruto Man
Freq Offset

0.00600008 Hz

Channel Power Power Spectral Density

-0.03 dBm /5.1400 MHz -67.14 dBm/Hz

Copyright 2000-20804 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

RF Power Output — Conducted (Minimum)
64-QAM (Cont’d)

i Agilent 16:13:25 Jun 16, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig 5 62675000 GLz

Channel Poer I
Center 2.626750000 GHz Start Freq
262400080 GHz

Atten 18 dB

L Stop Freq
2629500080 GHz
CF Step
100066600 MH=z
Ruto Man
Freq Offset

0.00600008 Hz

BH 55 kHz

Channel Power Power Spectral Density

-0.04 dBm /5.1400 MHz -67.15 dBm/Hz

Copyright 2000-20804 Agilent Technologies 56
5 Agilent 16:14:30 Jun 16, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig 25897"2?@%5 o

Channel Potrer I
Center 2.687250000 GHz Start Freq
2.68450080 GHz
Atten 16 4B

L Stop Freq
2.690000080 GHz
CF Step
16.00000080 MHz
Ruto Man
Freq Offset

0.00600008 Hz

Channel Power Power Spectral Density

B.25 dBm /5.1400 MHz -66.86 dBm/Hz

Copyright 2000-20804 Agilent Technologies 5
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

RF Power Output — Conducted (Minimum)
64-QAM (Cont’d)

i Agilent 16:18:43 Jun 16, 2665 Freq/Channel

Center Freq

Ch Freq 2.499 GHz 2.49906008 GHz

Channel Power

StartFreq
249600080 GHz

Stop Freq
250200080 GHz

CF Step
10.0800088 MHz
Ruto Man

Freq Offset
000060000 Hz

Channel Power Power Spectral Density
0.16 dBm /5.6908 MHz -67.39 dBm/Hz
Copyright 2008-2004 Agilent Technologies 51

- Agilent 16:20:66 Jun 16, 2065 Freq/Channel
Ch Freq 2.575 GHz Trig ,center Freq

Channel Poer I
Center 2.575000000 GHz Start Freq
2.57200088 GHz

Atten 18 dB

il Stop Freq
2.57800088 GHz
CF Step
10.0880088 MHz
Ruto Man
Freq Offset

0.00600008 Hz

Channel Power Power Spectral Density

-0.18 dBm /5.6900 MHz -67.65 dBm/Hz

Copyright 2000-20804 Agilent Technologies
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Exhibit 6

Test Report FCC ID: PHX-MMDS-CPES

RF Power Output — Conducted (Minimum)
64-QAM (Cont’'d)

5 Agilent 89:25:38 Jun 17, 20865 |Freq/thannel

Ch Freq 2.621 GHz
Channel Power

Center 2.621000000 GH=z Start Freq
261800000 GHz

Auto

Center Freq
262100680 GHz

Stop Freq
262400080 GHz

CF Step
A T 16.0006080 MH=

Freq Offset
m 0.00600000 Hz

Man

Signal Track
Channel Power Power Spectral Density ||ji 0ff
0.09 dBm /5.6908 MHz -67.47 dBm/Hz
Cnpyright 2000-20804 Agilent Technologies 4
NextNet® Wireless, Inc.
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Rule Parts:

2.1047(d)

27.53()(2)

27.53(1)(6)

Specifications:

Standard:

Modulation Characteristics

Other types of equipment. A curve or equivalent data which shows
that the equipment will meet the modulation requirements of the
rules under which the equipment is to be licensed.

(1) For BRS and EBS stations, the power of any emissions outside
the licensee's frequency bands of operation shall be attenuated
below the transmitter power (P) measured in watts.

(2) For fixed and temporary fixed digital stations, the attenuation
shall be not less than 43 + 10 log (P) dB

Measurement procedure. Compliance with these rules is based on
the use of measurement instrumentation employing a resolution
bandwidth of 1 MHz or greater. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a
resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be
employed. A narrower resolution bandwidth is permitted in all
cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth
(i.e. | MHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above
the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

Attenuation at band edge = 43 + 10*log(P), P= 2 watts
Attenuation at band edge =43 + 10*log(2) =43 + 3
Attenuation at band edge = 46 dB (equates to -13 dBm)

Compliance to the above requirements is verified by comparing the
transmitter total power (P) to the integrated out of band power
measured in 1 MHz bandwidths.

47CFR27.53()(3)

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Modulation Characteristics (Cont’d)

Test Procedure:

Test Conditions:

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer. The Spectrum Analyzer
is time gated to capture the transmission during the burst. An RMS
detector is used to measure the average power of the transmission.
The emission power is measured with the power measurement
function in the spectrum analyzer. The resolution bandwidth is set
to 1 MHz for emissions beyond the first | MHz of the band edge.
For measurements within the 1 MHz of the band edge, the
resolution bandwidth is adjusted to 56 kHz or 62 kHz depending
on the channel bandwidth. The transmitter is enabled in test mode
with the attached computer. The RF loss of the attenuators and
coax was measured and is noted in the block diagram below.
Measurements are performed at frequencies across the band, for
each of the modulation formats available (4-, 16-, and 64-QAM)
and channel bandwidths (5.5 MHz and 6.0 MHz). Spectrum
analyzer plots for the 2499 MHz channel are included after the
complied data pages. All of the measurements on the other
channels had similar results.

Frequencies =
5.5 MHz channel: 2504.75, 2565.25, 2626.75, and 2687.25 MHz
6.0 MHz channel: 2499, 2575, and 2621 MHz

Temperature = 25°C
Supply Voltage = 15 VDC nominal to RSU

Power Supply —
DUT § Spectrum Analyzer
Ethernet |
Switch 41.2 dB
Computer Trigger

Modulation Charac

Modulation Characteristics Test Setup

teristics Test Results Summary:

Pass modulation characteristics across frequency band and modulation format.

NextNet® Wireless, Inc.
9555 James Ave. South
Bloomington, MN 55431

Suite 270
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results

2499 MHz, 6.0 MHz Channel, 4-QAM

Channel Center Freq (MHz) 2499 6/17/2005 |
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2496 4-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2490.5 2490 2491 -39.84 -13 -26.84 | Complies
1000 - 5 MHz bin 24915 2491 2492 -37.35 -13 -24.35 | Complies
1000 - 4 MHz bin 2492.5 2492 2493 -34.14 -13 -21.14 | Complies
1000 - 3 MHz bin 2493.5 2493 2494 -31.58 -13 -18.58 | Complies
1000 - 2 MHz bin 2494.5 2494 2495 -15.97 -13 -2.97 | Complies

62 - 2 MHz bin 2494.5 2494 2495 -29.24 -13 -16.24 | Complies

62 - 1 MHz bin 24955 2495 2496 -23.80 -13 -10.80 | Complies

62 + 1 MHz bin 2502.5 2502 2503 -23.84 -13 -10.84 | Complies

62 + 2 MHz bin 2503.5 2503 2504 -31.02 -13 -18.02 | Complies
1000 + 2 MHz bin 2503.5 2503 2504 -15.10 -13 -2.10 | Complies
1000 + 3 MHz bin 2504.5 2504 2505 -33.56 -13 -20.56 | Complies
1000 + 4 MHz bin 2505.5 2505 2506 -36.24 -13 -23.24 | Complies
1000 + 5 MHz bin 2506.5 2506 2507 -38.84 -13 -25.84 | Complies
1000 + 6 MHz bin 2507.5 2507 2508 -40.54 -13 -27.54 | Complies

2499 MHz, 6.0 MHz Channel, 16-QAM

Channel Center Freq (MHz) 2499 6/17/2005 |
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2496 16-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2490.5 2490 2491 -39.87 -13 -26.87 | Complies
1000 - 5 MHz bin 2491.5 2491 2492 -37.43 -13 -24.43 | Complies
1000 - 4 MHz bin 2492.5 2492 2493 -34.27 -13 -21.27 | Complies
1000 - 3 MHz bin 2493.5 2493 2494 -31.71 -13 -18.71 | Complies
1000 - 2 MHz bin 2494.5 2494 2495 -16.02 -13 -3.02 | Complies

62 - 2 MHz bin 2494.5 2494 2495 -29.36 -13 -16.36 | Complies

62 - 1 MHz bin 2495.5 2495 2496 -23.54 -13 -10.54 | Complies

62 +1 MHz bin 2502.5 2502 2503 -23.93 -13 -10.93 | Complies

62 +2 MHz bin 2503.5 2503 2504 -31.08 -13 -18.08 | Complies
1000 + 2 MHz bin 2503.5 2503 2504 -15.10 -13 -2.10 | Complies
1000 + 3 MHz bin 2504.5 2504 2505 -33.58 -13 -20.58 | Complies
1000 +4 MHz bin 2505.5 2505 2506 -36.21 -13 -23.21 | Complies
1000 +5 MHz bin 2506.5 2506 2507 -38.84 -13 -25.84 | Complies
1000 + 6 MHz bin 2507.5 2507 2508 -40.55 -13 -27.55 | Complies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2499 MHz, 6.0 MHz Channel, 64-QAM

Channel Center Freq (MHz) 2499 6/17/2005 \
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2496 64-QAM
Channel Bandedge - High (MHz) 2502
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2490.5 2490 2491 -39.85 -13 -26.85 | Complies
1000 - 5 MHz bin 24915 2491 2492 -37.41 -13 -24.41 | Complies
1000 - 4 MHz bin 24925 2492 2493 -34.22 -13 -21.22 | Complies
1000 - 3 MHz bin 2493.5 2493 2494 -31.65 -13 -18.65 | Complies
1000 - 2 MHz bin 24945 2494 2495 -16.00 -13 -3.00 | Complies

62 - 2 MHz bin 24945 2494 2495 -29.37 -13 -16.37 | Complies

62 - 1 MHz bin 2495.5 2495 2496 -23.70 -13 -10.70 | Complies

62 + 1 MHz bin 2502.5 2502 2503 -24.11 -13 -11.11 | Complies

62 + 2 MHz bin 2503.5 2503 2504 -31.03 -13 -18.03 | Complies
1000 + 2 MHz bin 2503.5 2503 2504 -15.12 -13 -2.12 | Complies
1000 + 3 MHz bin 2504.5 2504 2505 -33.54 -13 -20.54 | Complies
1000 + 4 MHz bin 2505.5 2505 2506 -36.20 -13 -23.20 | Complies
1000 + 5 MHz bin 2506.5 2506 2507 -38.83 -13 -25.83 | Complies
1000 + 6 MHz bin 2507.5 2507 2508 -40.56 -13 -27.56 | Complies

2504.750 MHz, 5.5 MHz Channel, 4-QAM

Channel Center Freq (MHz)| 2504.75 6/17/2005 |
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2502 4-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2496.5 2496 2497 -40.42 -13 -27.42 | Complies
1000 - 5 MHz bin 24975 2497 2498 -38.66 -13 -25.66 | Complies
1000 - 4 MHz bin 2498.5 2498 2499 -35.27 -13 -22.27 | Complies
1000 - 3 MHz bin 2499.5 2499 2500 -32.13 -13 -19.13 | Complies
1000 - 2 MHz bin 2500.5 2500 2501 -16.19 -13 -3.19 | Complies

56 - 2 MHz bin 2500.5 2500 2501 -29.26 -13 -16.26 | Complies

56 - 1 MHz bin 25015 2501 2502 -25.09 -13 -12.09 | Complies

56 + 1 MHz bin 2508 2507.5 2508.5 -26.08 -13 -13.08 | Complies

56 + 2 MHz bin 2509 2508.5 2509.5 -31.22 -13 -18.22 | Complies
1000 + 2 MHz bin 2509 2508.5 2509.5 -15.38 -13 -2.38 | Complies
1000 + 3 MHz bin 2510 2509.5 2510.5 -34.12 -13 -21.12 | Complies
1000 + 4 MHz bin 2511 2510.5 2511.5 -37.29 -13 -24.29 | Complies
1000 + 5 MHz bin 2512 2511.5 2512.5 -39.84 -13 -26.84 | Complies
1000 + 6 MHz bin 2513 2512.5 2513.5 -40.90 -13 -27.90 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2504.750 MHz, 5.5 MHz Channel, 16-QAM

Channel Center Freq (MHz)| 2504.75 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2502 16-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2496.5 2496 2497 -40.43 -13 -27.43 | Complies
1000 - 5 MHz bin 2497.5 2497 2498 -38.68 -13 -25.68 | Complies
1000 - 4 MHz bin 2498.5 2498 2499 -35.30 -13 -22.30 | Complies
1000 - 3 MHz bin 2499.5 2499 2500 -32.23 -13 -19.23 | Complies
1000 - 2 MHz bin 2500.5 2500 2501 -16.21 -13 -3.21 | Complies

56 - 2 MHz bin 2500.5 2500 2501 -29.42 -13 -16.42 | Complies

56 - 1 MHz bin 2501.5 2501 2502 -25.29 -13 -12.29 | Complies

56 + 1 MHz bin 2508 2507.5 2508.5 -26.22 -13 -13.22 | Complies

56 + 2 MHz bin 2509 2508.5 2509.5 -31.28 -13 -18.28 | Complies
1000 + 2 MHz bin 2509 2508.5 2509.5 -15.38 -13 -2.38 | Complies
1000 + 3 MHz bin 2510 2509.5 2510.5 -34.10 -13 -21.10 | Complies
1000 + 4 MHz bin 2511 2510.5 25115 -37.31 -13 -24.31 | Complies
1000 + 5 MHz bin 2512 2511.5 2512.5 -39.83 -13 -26.83 | Complies
1000 + 6 MHz bin 2513 2512.5 2513.5 -40.90 -13 -27.90 | Complies

2504.750 MHz, 5.5 MHz Channel, 64-QAM

Channel Center Freq (MHz)| 2504.75 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2502 64-QAM
Channel Bandedge - High (MHz) 2507.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) . (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2496.5 2496 2497 -40.43 -13 -27.43 | Complies
1000 - 5 MHz bin 2497.5 2497 2498 -38.67 -13 -25.67 | Complies
1000 - 4 MHz bin 2498.5 2498 2499 -35.30 -13 -22.30 | Complies
1000 - 3 MHz bin 2499.5 2499 2500 -32.19 -13 -19.19 | Complies
1000 - 2 MHz bin 2500.5 2500 2501 -16.25 -13 -3.25 | Complies

56 - 2 MHz bin 2500.5 2500 2501 -29.42 -13 -16.42 | Complies

56 - 1 MHz bin 2501.5 2501 2502 -25.15 -13 -12.15 | Complies

56 + 1 MHz bin 2508 2507.5 2508.5 -26.25 -13 -13.25 | Complies

56 + 2 MHz bin 2509 2508.5 2509.5 -31.28 -13 -18.28 | Complies
1000 + 2 MHz bin 2509 2508.5 2509.5 -15.42 -13 -2.42 | Complies
1000 + 3 MHz bin 2510 2509.5 2510.5 -34.15 -13 -21.15 | Complies
1000 + 4 MHz bin 2511 2510.5 2511.5 -37.33 -13 -24.33 | Complies
1000 + 5 MHz bin 2512 2511.5 2512.5 -39.84 -13 -26.84 | Complies
1000 + 6 MHz bin 2513 2512.5 2513.5 -40.91 -13 -27.91 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2565.250 MHz, 5.5 MHz Channel, 4-QAM

Channel Center Freq (MHz)|  2565.25 6/17/2005 |
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 4-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MH2z) (MH2z) (MH2z) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2557 2556.5 2557.5 -39.28 -13 -26.28 | Complies
1000 - 5 MHz bin 2558 2557.5 2558.5 -37.97 -13 -24.97 | Complies
1000 - 4 MHz bin 2559 2558.5 2559.5 -36.01 -13 -23.01 | Complies
1000 - 3 MHz bin 2560 2559.5 2560.5 -33.86 -13 -20.86 | Complies
1000 - 2 MHz bin 2561 2560.5 2561.5 -16.59 -13 -3.59 | Complies

56 - 2 MHz bin 2561 2560.5 2561.5 -31.30 -13 -18.30 | Complies

56 - 1 MHz bin 2562 2561.5 2562.5 -26.37 -13 -13.37 | Complies

56 + 1 MHz bin 2568.5 2568 2569 -26.64 -13 -13.64 | Complies

56 + 2 MHz bin 2569.5 2569 2570 -32.17 -13 -19.17 | Complies
1000 + 2 MHz bin 2569.5 2569 2570 -15.62 -13 -2.62 | Complies
1000 + 3 MHz bin 2570.5 2570 2571 -34.93 -13 -21.93 | Complies
1000 + 4 MHz bin 2571.5 2571 2572 -37.27 -13 -24.27 | Complies
1000 + 5 MHz bin 2572.5 2572 2573 -38.64 -13 -25.64 | Complies
1000 + 6 MHz bin 2573.5 2573 2574 -39.32 -13 -26.32 | Complies

2565.250 MHz, 5.5 MHz Channel, 16-QAM

Channel Center Freq (MHz)|  2565.25 6/17/2005 |
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 16-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2557 2556.5 2557.5 -39.18 -13 -26.18 | Complies
1000 - 5 MHz bin 2558 2557.5 2558.5 -37.70 -13 -24.70 | Complies
1000 - 4 MHz bin 2559 2558.5 2559.5 -35.66 -13 -22.66 | Complies
1000 - 3 MHz bin 2560 2559.5 2560.5 -33.49 -13 -20.49 | Complies
1000 - 2 MHz bin 2561 2560.5 2561.5 -16.40 -13 -3.40 | Complies

56 - 2 MHz bin 2561 2560.5 2561.5 -30.97 -13 -17.97 | Complies

56 - 1 MHz bin 2562 2561.5 2562.5 -26.07 -13 -13.07 | Complies

56 +1 MHz bin 2568.5 2568 2569 -26.70 -13 -13.70 | Complies

56 +2 MHz bin 2569.5 2569 2570 -32.09 -13 -19.09 | Complies
1000 + 2 MHz bin 2569.5 2569 2570 -15.60 -13 -2.60 | Complies
1000 + 3 MHz bin 2570.5 2570 2571 -34.91 -13 -21.91 | Complies
1000 +4 MHz bin 2571.5 2571 2572 -37.23 -13 -24.23 | Complies
1000 +5 MHz bin 2572.5 2572 2573 -38.60 -13 -25.60 | Complies
1000 + 6 MHz bin 2573.5 2573 2574 -39.31 -13 -26.31 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2565.250 MHz, 5.5 MHz Channel, 64-QAM

Channel Center Freq (MHz)| 2565.25 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2562.5 64-QAM
Channel Bandedge - High (MHz) 2568
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2557 2556.5 2557.5 -39.18 -13 -26.18 | Complies
1000 - 5 MHz bin 2558 2557.5 2558.5 -37.72 -13 -24.72 | Complies
1000 - 4 MHz bin 2559 2558.5 2559.5 -35.66 -13 -22.66 | Complies
1000 - 3 MHz bin 2560 2559.5 2560.5 -33.49 -13 -20.49 | Complies
1000 - 2 MHz bin 2561 2560.5 2561.5 -16.39 -13 -3.39 | Complies

56 - 2 MHz bin 2561 2560.5 2561.5 -30.95 -13 -17.95 | Complies

56 - 1 MHz bin 2562 2561.5 2562.5 -26.04 -13 -13.04 | Complies

56 + 1 MHz bin 2568.5 2568 2569 -26.40 -13 -13.40 | Complies

56 + 2 MHz bin 2569.5 2569 2570 -31.85 -13 -18.85 | Complies
1000 + 2 MHz bin 2569.5 2569 2570 -15.55 -13 -2.55 | Complies
1000 + 3 MHz bin 2570.5 2570 2571 -34.71 -13 -21.71 | Complies
1000 + 4 MHz bin 2571.5 2571 2572 -37.03 -13 -24.03 | Complies
1000 + 5 MHz bin 2572.5 2572 2573 -38.48 -13 -25.48 | Complies
1000 + 6 MHz bin 2573.5 2573 2574 -39.21 -13 -26.21 | Complies

2575 MHz, 6.0 MHz Channel, 4-QAM

Channel Center Freq (MHz) 2575 6/17/2005 |
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2572 4-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2566.5 2566 2567 -39.08 -13 -26.08 | Complies
1000 - 5 MHz bin 2567.5 2567 2568 -37.42 -13 -24.42 | Complies
1000 - 4 MHz bin 2568.5 2568 2569 -35.51 -13 -22.51 | Complies
1000 - 3 MHz bin 2569.5 2569 2570 -33.68 -13 -20.68 | Complies
1000 - 2 MHz hin 2570.5 2570 2571 -16.44 -13 -3.44 | Complies

62 - 2 MHz bin 2570.5 2570 2571 -31.53 -13 -18.53 | Complies

62 - 1 MHz bin 25715 2571 2572 -24.48 -13 -11.48 | Complies

62 + 1 MHz bin 2578.5 2578 2579 -24.57 -13 -11.57 | Complies

62 + 2 MHz bin 2579.5 2579 2580 -32.76 -13 -19.76 | Complies
1000 + 2 MHz bin 2579.5 2579 2580 -15.42 -13 -2.42 | Complies
1000 + 3 MHz bin 2580.5 2580 2581 -35.19 -13 -22.19 | Complies
1000 + 4 MHz bin 2581.5 2581 2582 -37.16 -13 -24.16 | Complies
1000 + 5 MHz bin 2582.5 2582 2583 -38.42 -13 -25.42 | Complies
1000 + 6 MHz bin 2583.5 2583 2584 -39.12 -13 -26.12 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2575 MHz, 6.0 MHz Channel, 16-QAM

Channel Center Freq (MHz) 2575 6/17/2005 \
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2572 16-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2566.5 2566 2567 -39.07 -13 -26.07 | Complies
1000 - 5 MHz bin 2567.5 2567 2568 -37.35 -13 -24.35 | Complies
1000 - 4 MHz bin 2568.5 2568 2569 -35.46 -13 -22.46 | Complies
1000 - 3 MHz bin 2569.5 2569 2570 -33.69 -13 -20.69 | Complies
1000 - 2 MHz bin 2570.5 2570 2571 -16.46 -13 -3.46 | Complies

62 - 2 MHz bin 2570.5 2570 2571 -31.62 -13 -18.62 | Complies

62 - 1 MHz bin 2571.5 2571 2572 -24.50 -13 -11.50 | Complies

62 + 1 MHz bin 2578.5 2578 2579 -24.56 -13 -11.56 | Complies

62 + 2 MHz bin 2579.5 2579 2580 -32.83 -13 -19.83 | Complies
1000 + 2 MHz bin 2579.5 2579 2580 -15.43 -13 -2.43 | Complies
1000 + 3 MHz bin 2580.5 2580 2581 -35.24 -13 -22.24 | Complies
1000 + 4 MHz bin 2581.5 2581 2582 -37.22 -13 -24.22 | Complies
1000 + 5 MHz bin 2582.5 2582 2583 -38.45 -13 -25.45 | Complies
1000 + 6 MHz bin 2583.5 2583 2584 -39.09 -13 -26.09 | Complies

2575 MHz, 6.0 MHz Channel, 64-QAM

Channel Center Freq (MHz) 2575 6/17/2005 \
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2572 64-QAM
Channel Bandedge - High (MHz) 2578
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2566.5 2566 2567 -39.09 -13 -26.09 | Complies
1000 - 5 MHz bin 2567.5 2567 2568 -37.42 -13 -24.42 | Complies
1000 - 4 MHz bin 2568.5 2568 2569 -35.50 -13 -22.50 | Complies
1000 - 3 MHz bin 2569.5 2569 2570 -33.66 -13 -20.66 | Complies
1000 - 2 MHz bin 2570.5 2570 2571 -16.47 -13 -3.47 | Complies

62 - 2 MHz bin 2570.5 2570 2571 -31.51 -13 -18.51 | Complies

62 - 1 MHz bin 2571.5 2571 2572 -24.34 -13 -11.34 | Complies

62 + 1 MHz bin 2578.5 2578 2579 -24.48 -13 -11.48 | Complies

62 + 2 MHz bin 2579.5 2579 2580 -32.69 -13 -19.69 | Complies
1000 + 2 MHz bin 2579.5 2579 2580 -15.47 -13 -2.47 | Complies
1000 + 3 MHz bin 2580.5 2580 2581 -35.23 -13 -22.23 | Complies
1000 + 4 MHz bin 2581.5 2581 2582 -37.20 -13 -24.20 | Complies
1000 + 5 MHz bin 2582.5 2582 2583 -38.44 -13 -25.44 | Complies
1000 + 6 MHz bin 2583.5 2583 2584 -39.14 -13 -26.14 | Complies

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 37 of 112 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2621 MHz, 6.0 MHz Channel, 4-QAM

Channel Center Freq (MHz) 2621 6/17/2005 |
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2618 4-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MH2z) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2612.5 2612 2613 -38.84 -13 -25.84 | Complies
1000 - 5 MHz bin 2613.5 2613 2614 -36.91 -13 -23.91 | Complies
1000 - 4 MHz bin 2614.5 2614 2615 -34.55 -13 -21.55 | Complies
1000 - 3 MHz bin 2615.5 2615 2616 -32.46 -13 -19.46 | Complies
1000 - 2 MHz bin 2616.5 2616 2617 -15.92 -13 -2.92 | Complies

62 - 2 MHz bin 2616.5 2616 2617 -30.03 -13 -17.03 | Complies

62 - 1 MHz bin 2617.5 2617 2618 -24.07 -13 -11.07 | Complies

62 + 1 MHz bin 2624.5 2624 2625 -24.39 -13 -11.39 | Complies

62 + 2 MHz bin 2625.5 2625 2626 -32.49 -13 -19.49 | Complies
1000 + 2 MHz bin 2625.5 2625 2626 -15.03 -13 -2.03 | Complies
1000 + 3 MHz bin 2626.5 2626 2627 -34.96 -13 -21.96 | Complies
1000 + 4 MHz bin 2627.5 2627 2628 -36.64 -13 -23.64 | Complies
1000 + 5 MHz bin 2628.5 2628 2629 -37.98 -13 -24.98 | Complies
1000 + 6 MHz bin 2629.5 2629 2630 -39.08 -13 -26.08 | Complies

2621 MHz, 6.0 MHz Channel, 16-QAM

Channel Center Freq (MHz) 2621 6/17/2005 |
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2618 16-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2612.5 2612 2613 -38.84 -13 -25.84 | Complies
1000 - 5 MHz bin 2613.5 2613 2614 -36.82 -13 -23.82 | Complies
1000 - 4 MHz bin 2614.5 2614 2615 -34.42 -13 -21.42 | Complies
1000 - 3 MHz bin 2615.5 2615 2616 -32.55 -13 -19.55 | Complies
1000 - 2 MHz bin 2616.5 2616 2617 -15.87 -13 -2.87 | Complies

62 - 2 MHz bin 2616.5 2616 2617 -30.02 -13 -17.02 | Complies

62 - 1 MHz bin 2617.5 2617 2618 -23.80 -13 -10.80 | Complies

62 +1 MHz bin 2624.5 2624 2625 -24.45 -13 -11.45 | Complies

62 +2 MHz bin 2625.5 2625 2626 -32.48 -13 -19.48 | Complies
1000 + 2 MHz bin 26255 2625 2626 -15.02 -13 -2.02 | Complies
1000 + 3 MHz bin 2626.5 2626 2627 -34.90 -13 -21.90 | Complies
1000 +4 MHz bin 2627.5 2627 2628 -36.62 -13 -23.62 | Complies
1000 +5 MHz bin 2628.5 2628 2629 -37.97 -13 -24.97 | Complies
1000 + 6 MHz bin 2629.5 2629 2630 -39.05 -13 -26.05 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2621 MHz, 6.0 MHz Channel, 64-QAM

Channel Center Freq (MHz) 2621 6/17/2005 \
Channel BW (MHz) 6 15 VDC Nom
Channel Bandedge - Low (MHz) 2618 64-QAM
Channel Bandedge - High (MHz) 2624
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2612.5 2612 2613 -38.84 -13 -25.84 | Complies
1000 - 5 MHz bin 2613.5 2613 2614 -36.83 -13 -23.83 | Complies
1000 - 4 MHz bin 2614.5 2614 2615 -34.46 -13 -21.46 | Complies
1000 - 3 MHz bin 2615.5 2615 2616 -32.41 -13 -19.41 | Complies
1000 - 2 MHz bin 2616.5 2616 2617 -15.82 -13 -2.82 | Complies

62 - 2 MHz bin 2616.5 2616 2617 -29.94 -13 -16.94 | Complies

62 - 1 MHz bin 2617.5 2617 2618 -23.78 -13 -10.78 | Complies

62 + 1 MHz bin 2624.5 2624 2625 -24.06 -13 -11.06 | Complies

62 + 2 MHz bin 2625.5 2625 2626 -32.43 -13 -19.43 | Complies
1000 + 2 MHz bin 2625.5 2625 2626 -15.01 -13 -2.01 | Complies
1000 + 3 MHz bin 2626.5 2626 2627 -34.86 -13 -21.86 | Complies
1000 + 4 MHz bin 2627.5 2627 2628 -36.57 -13 -23.57 | Complies
1000 + 5 MHz bin 2628.5 2628 2629 -37.95 -13 -24.95 | Complies
1000 + 6 MHz bin 2629.5 2629 2630 -39.04 -13 -26.04 | Complies

2626.750 MHz, 5.5 MHz Channel, 4-QAM

Channel Center Freq (MHz)| 2626.75 6/17/2005 |
Channel BW (MHz) 55 15 VDC Nom
Channel Bandedge - Low (MHz) 2624 4-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MH2z) (MH2z) (MH2z) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2618.5 2618 2619 -38.91 -13 -25.91 | Complies
1000 - 5 MHz bin 2619.5 2619 2620 -37.17 -13 -24.17 | Complies
1000 - 4 MHz bin 2620.5 2620 2621 -34.63 -13 -21.63 | Complies
1000 - 3 MHz bin 2621.5 2621 2622 -32.19 -13 -19.19 | Complies
1000 - 2 MHz bin 2622.5 2622 2623 -15.84 -13 -2.84 | Complies

56 - 2 MHz bin 2622.5 2622 2623 -29.37 -13 -16.37 | Complies

56 - 1 MHz bin 2623.5 2623 2624 -25.25 -13 -12.25 | Complies

56 + 1 MHz bin 2630 2629.5 2630.5 -26.37 -13 -13.37 | Complies

56 + 2 MHz bin 2631 2630.5 2631.5 -31.22 -13 -18.22 | Complies
1000 + 2 MHz bin 2631 2630.5 2631.5 -15.09 -13 -2.09 | Complies
1000 + 3 MHz bin 2632 2631.5 2632.5 -33.78 -13 -20.78 | Complies
1000 + 4 MHz bin 2633 2632.5 2633.5 -35.93 -13 -22.93 | Complies
1000 + 5 MHz bin 2634 2633.5 2634.5 -37.63 -13 -24.63 | Complies
1000 + 6 MHz bin 2635 2634.5 2635.5 -38.87 -13 -25.87 | Complies
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Exhibit 6

Test Report

FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2626.750 MHz, 5.5 MHz Channel, 16-QAM

Channel Center Freq (MHz)| 2626.75 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2624 16-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2618.5 2618 2619 -38.95 -13 -25.95 | Complies
1000 - 5 MHz bin 2619.5 2619 2620 -37.16 -13 -24.16 | Complies
1000 - 4 MHz bin 2620.5 2620 2621 -34.62 -13 -21.62 | Complies
1000 - 3 MHz bin 2621.5 2621 2622 -32.18 -13 -19.18 | Complies
1000 - 2 MHz bin 2622.5 2622 2623 -15.86 -13 -2.86 | Complies
56 - 2 MHz bin 2622.5 2622 2623 -29.47 -13 -16.47 | Complies
56 - 1 MHz bin 2623.5 2623 2624 -25.17 -13 -12.17 | Complies
56 + 1 MHz bin 2630 2629.5 2630.5 -26.18 -13 -13.18 | Complies
56 + 2 MHz bin 2631 2630.5 2631.5 -31.14 -13 -18.14 | Complies
1000 + 2 MHz bin 2631 2630.5 2631.5 -15.10 -13 -2.10 | Complies
1000 + 3 MHz bin 2632 2631.5 2632.5 -33.77 -13 -20.77 | Complies
1000 + 4 MHz bin 2633 2632.5 2633.5 -35.92 -13 -22.92 | Complies
1000 + 5 MHz bin 2634 2633.5 2634.5 -37.63 -13 -24.63 | Complies
1000 + 6 MHz bin 2635 2634.5 2635.5 -38.86 -13 -25.86 | Complies
2626.750 MHz, 5.5 MHz Channel, 64-QAM
Channel Center Freq (MHz)| 2626.75 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2624 64-QAM
Channel Bandedge - High (MHz) 2629.5
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin
(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2618.5 2618 2619 -38.92 -13 -25.92 | Complies
1000 - 5 MHz bin 2619.5 2619 2620 -37.13 -13 -24.13 | Complies
1000 - 4 MHz bin 2620.5 2620 2621 -34.62 -13 -21.62 | Complies
1000 - 3 MHz bin 2621.5 2621 2622 -32.22 -13 -19.22 | Complies
1000 - 2 MHz bin 2622.5 2622 2623 -15.86 -13 -2.86 | Complies
56 - 2 MHz bin 2622.5 2622 2623 -29.39 -13 -16.39 | Complies
56 - 1 MHz bin 2623.5 2623 2624 -25.26 -13 -12.26 | Complies
56 + 1 MHz bin 2630 2629.5 2630.5 -26.22 -13 -13.22 | Complies
56 + 2 MHz bin 2631 2630.5 2631.5 -31.20 -13 -18.20 | Complies
1000 + 2 MHz bin 2631 2630.5 2631.5 -15.10 -13 -2.10 | Complies
1000 + 3 MHz bin 2632 2631.5 2632.5 -33.78 -13 -20.78 | Complies
1000 + 4 MHz bin 2633 2632.5 2633.5 -35.91 -13 -22.91 | Complies
1000 + 5 MHz bin 2634 2633.5 2634.5 -37.62 -13 -24.62 | Complies
1000 + 6 MHz bin 2635 2634.5 2635.5 -38.86 -13 -25.86 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2687.250 MHz, 5.5 MHz Channel, 4-QAM

Channel Center Freq (MHz)| 2687.25 6/17/2005 |
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 4-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Power in 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MH2z) (MH2z) (MH2z) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2679 2678.5 2679.5 -37.73 -13 -24.73 | Complies
1000 - 5 MHz bin 2680 2679.5 2680.5 -35.38 -13 -22.38 | Complies
1000 - 4 MHz bin 2681 2680.5 2681.5 -31.87 -13 -18.87 | Complies
1000 - 3 MHz bin 2682 2681.5 2682.5 -15.40 -13 -2.40 | Complies
1000 - 2 MHz bin 2683 2682.5 2683.5 -15.36 -13 -2.36 | Complies

56 - 2 MHz bin 2683 2682.5 2683.5 -25.77 -13 -12.77 | Complies

56 - 1 MHz bin 2684 2683.5 2684.5 -22.63 -13 -9.63 | Complies

56 + 1 MHz bin 2690.5 2690 2691 -24.19 -13 -11.19 | Complies

56 + 2 MHz bin 26915 2691 2692 -27.50 -13 -14.50 | Complies
1000 + 2 MHz bin 2691.5 2691 2692 -14.65 -13 -1.65 | Complies
1000 + 3 MHz bin 2692.5 2692 2693 -30.45 -13 -17.45 | Complies
1000 + 4 MHz bin 2693.5 2693 2694 -33.16 -13 -20.16 | Complies
1000 + 5 MHz bin 2694.5 2694 2695 -35.81 -13 -22.81 | Complies
1000 + 6 MHz bin 2695.5 2695 2696 -37.64 -13 -24.64 | Complies

2687.250 MHz, 5.5 MHz Channel, 16-QAM

Channel Center Freq (MHz)|  2687.25 6/17/2005 |
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 16-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq | Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2679 2678.5 2679.5 -37.73 -13 -24.73 | Complies
1000 - 5 MHz bin 2680 2679.5 2680.5 -35.43 -13 -22.43 | Complies
1000 - 4 MHz bin 2681 2680.5 2681.5 -31.91 -13 -18.91 | Complies
1000 - 3 MHz bin 2682 2681.5 2682.5 -28.72 -13 -15.72 | Complies
1000 - 2 MHz bin 2683 2682.5 2683.5 -15.44 -13 -2.44 | Complies

56 - 2 MHz bin 2683 2682.5 2683.5 -25.77 -13 -12.77 | Complies

56 - 1 MHz bin 2684 2683.5 2684.5 -22.58 -13 -9.58 | Complies

56 +1 MHz bin 2690.5 2690 2691 -24.15 -13 -11.15 | Complies

56 +2 MHz bin 2691.5 2691 2692 -27.41 -13 -14.41 | Complies
1000 + 2 MHz bin 2691.5 2691 2692 -14.64 -13 -1.64 | Complies
1000 + 3 MHz bin 2692.5 2692 2693 -30.40 -13 -17.40 | Complies
1000 +4 MHz bin 2693.5 2693 2694 -33.12 -13 -20.12 | Complies
1000 +5 MHz bin 2694.5 2694 2695 -35.74 -13 -22.74 | Complies
1000 + 6 MHz bin 2695.5 2695 2696 -37.63 -13 -24.63 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Modulation Characteristics Test Results (Cont’'d)

2687.250 MHz, 5.5 MHz Channel, 64-QAM

Channel Center Freq (MHz)| 2687.25 6/17/2005 \
Channel BW (MHz) 5.5 15 VDC Nom
Channel Bandedge - Low (MHz) 2684.5 64-QAM
Channel Bandedge - High (MHz) 2690
Emission
Resolution 1 MHz Band | 1 MHz Band | 1 MHz Band | Powerin 1
Bandwidth Center Freq Low Freq High Freq MHz BW Spec Margin

(kHz) (MHz) (MHz) (MHz) (dBm) (dBm/MHz) | (dB) Result
1000 - 6 MHz bin 2679 2678.5 2679.5 -37.72 -13 -24.72 | Complies
1000 - 5 MHz bin 2680 2679.5 2680.5 -35.39 -13 -22.39 | Complies
1000 - 4 MHz bin 2681 2680.5 2681.5 -31.88 -13 -18.88 | Complies
1000 - 3 MHz bin 2682 2681.5 2682.5 -28.75 -13 -15.75 | Complies
1000 - 2 MHz bin 2683 2682.5 2683.5 -15.41 -13 -2.41 | Complies

56 - 2 MHz bin 2683 2682.5 2683.5 -25.77 -13 -12.77 | Complies

56 - 1 MHz bin 2684 2683.5 2684.5 -22.61 -13 -9.61 | Complies

56 + 1 MHz bin 2690.5 2690 2691 -23.83 -13 -10.83 | Complies

56 + 2 MHz bin 2691.5 2691 2692 -27.36 -13 -14.36 | Complies
1000 + 2 MHz bin 2691.5 2691 2692 -14.66 -13 -1.66 | Complies
1000 + 3 MHz bin 2692.5 2692 2693 -30.40 -13 -17.40 | Complies
1000 + 4 MHz bin 2693.5 2693 2694 -33.10 -13 -20.10 | Complies
1000 + 5 MHz bin 2694.5 2694 2695 -35.71 -13 -22.71 | Complies
1000 + 6 MHz bin 2695.5 2695 2696 -37.58 -13 -24.58 | Complies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Spectrum Analyzer Plots
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM

% Agilent 89:55:21 Jun 17, 2665 Freq/Channel
Ch Freq  2.4905 Gz Trig ,Senter Fred

Channel Power I
Center 2.490500000 GHz Start Freq
249800080 GHz

Atten 18 dB

L Stop Freq
2491060880 GHz
CF Step
1.6A6A8AEA MHz
Auto Man
Freq Offset

B.00000008 Hz

Channel Power Power Spectral Density

-39.84 dBm /1.0000 MHz -89.84 dBm/Hz

Copyright 2000-2004 Agilent Technologies 1

3 Agilent §9:55:37 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.4915 GHz Trig

2.49150868 GHz

Channel Poter I
Center 2.491500000 GHz Start Freq
2.491 08868 GHz

Atten 10 dB

L Stop Freq
2.49208888 GHz
CF Step
1.00808060 MHz
SN N NS (N U (NSO AU U M. M Auto Man
Freq Offset

B.00000008 Hz

Channel Power Power Spectral Density

-37.35 dBm /1.0000 MHz -87.35 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

4 Agilent 89:55:50 Jun 17, 26085 Freg/Channel
Ch Freq  2.4925 GHz Trig ,enter Freq
Channel Power N
Center 2.492500000 GHz Start Freq
249200080 GHz
Stop Freq
2.49300008 GHz
CF Step
1.00000008 MHz
8 Huto Man
Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density
-34.14 dBm /1.8000 MHz -94.14 dBm/Hz
Copyright 2000-2004 Agilent Technologies 3
% Agilent 89:56:02 Jun 17, 28685 Freq/Channel
Ch Freq 2.4935 GHz Trig ,Genter Freq
Channel Potrer N
Center 2.493500000 GHz Start Freq
2.49380000 GHz
Atten 18 dB
L Stop Freq
2.49400080 GHz
CF Step
1.60608a5A MHz
O P A AP S DSNP PSP FUPFPRSE N opy e smepeyvessem werm— | (1 |1 M
Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density

-31.58 dBm /1.0000 MHz -81.58 dBm/Hz

Copyright 2000-2004 Agilent Technologies 4
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

% Agilent 89:56:15 Jun 17, 2865 Freq/Channel
Ch Freq  2.4945 GHz Trig ,enter Freq
Channel Paver I
Center 2.494500000 GHz Start Freq
2.494008080 GHz
Stop Freq
2.49500000 GHz
CF Step
1.00060000 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density
-15.97 dBm /1.8000 MHz -75.97 dBm/Hz
Copyright 2000-2004 Agilent Technologies 5
% Agilent 89:56:45 Jun 17, 2865 Freq/Channel
Ch Freq 2.4945 GHz Trig ,enter Freq
Channel Potrer N
Center 2.494500000 GHz Start Freq
249480006 GHz
Atten 18 dB
L Stop Freq
2.49500080 GHz
CF Step
1.60608a5A MHz
Auto Man
I B e T e
Freq Offset
g 0.00000000 Hz

1 pts)

Channel Power Power Spectral Density

-29.24 dBm /1.0000 MHz -89.24 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

% Agilent 89:58:14 Jun 17, 2865 Freq/Channel
Ch Freq  2.4955 GHz Trig 2535"5%%%5 e

Channel Porer 1]
Center 2.495500000 GHz Start Freq
2.49590808 GHz
Stop Freq
2. 49680808 GHz
CF Step
g 1.00000000 MHz
Lt | Auto Man

PRI FPOWERTISRCE, TUE ST e '-.Iv.1'-|-<'0.t'.a\-'-\n-p'h,'P-)-v.'.-.-»-'-r'l-l",-v-l\-"'~r'ﬂ'*‘-1ﬂ.-'ﬁ-"’\'""‘"""""""""“""" e

Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density
-23.80 dBm /1.8000 MHz -83.80 dBm/Hz
Copyright 2000-2004 Agilent Technologies 7
% Agilent 89:58:29 Jun 17, 2865 Freq/Channel
Ch Freq 2.5025 GHz Trig ,conter Freq
Channel Potrer N
Center 2.502500000 GHz Start Freq
256200000 GHz
Atten 18 dB
L Stop Freq
2.50300080 GHz
CF Step
160606008 MHz
TN Auta Man
"‘r'1‘.*""'""""'-""V""""ﬂ-"\-l"-rr-‘-1-.".-—r-.-"..['v'-_.-‘}-'-,—‘\'.-._-s-+—'|"'.-\I.'--.la.-.-..--J.—'1.-'-—.-4..)-,h-.-,r.-.i'H—J;.dqv.—J).q-»;»z\.\l.‘\‘r".-
Freq Offset
g 0.00000000 Hz

1 pts)

Channel Power Power Spectral Density

-23.84 dBm /1.0000 MHz -83.84 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

x Agilent 09:58:42  Jun 17, 20805 Freq/Channel
Ch Freq 2.5635 GHz Trig ,conter Freq
Channel Patrer I
Center 2.503500000 GHz Start Freq
250308080 GHz
il Stop Freq
2.50488088 GHz
CF Step
1.606a80608 MHz
Auto Man
Freq Offset

0.60000000 Hz

#WEH

Channel Power Power Spectral Density

-31.02 dBm /1.0000 MHz -81.02 dBm/Hz

Copyright 2000-2004 Agilent Technologies 9

3 Agilent 83:59:05 Jun 17, 2985 Freg/Channel

Center Freq
Ch Freq 2.5@35 GHz 2 50358080 GHz

Channel Power

Start Freq
250300800 GHz

Stop Freq
2.504008600 GHz

CF Step
1.00000088 MHz
® Auto Man

Freq Offset
0.00000600 Hz

Channel Power Power Spectral Density

-15.10 dBm /1.0000 MHz -75.10 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

3 Agilent B9:59:27 Jun 17, 2605 Freq/Channel

Center Freq

Ch Freq 2.5045 GHz Trig

2.50450808 GHz

Channel Poter I
Center 2.504500000 GHz Start Freq
2.50400000 GHz

Atten 10 dB

L Stop Freq
2.505080808 GHz
CF Step
1.00808060 MHz
B Futo Man
Freq Offset

B.00000008 Hz

Channel Power Power Spectral Density

-33.56 dBm /1.0000 MHz -83.56 dBm/Hz

Copyright 2000-2004 Agilent Technologies 11
3 Agilent 10:68:57 Jun 17, 2865 Freq/Channel
Ch Freq  2.5055 GHz Trig 25@95";@%%5 red

Channel Power I
Center 2.505500000 GHz Start Freq
2. 50508060 GHz
Atten 18 dB

L Stop Freq
250608000 GHz
CF Step
1.808086088 MHz
Auto Man
Freq Offset

B.00000008 Hz

Channel Power Power Spectral Density

-36.24 dBm /1.0000 MHz -86.24 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Modulation Characteristics Plots (Cont'd)
Emissions measurements for F=2499 MHz, 6.0 MHz channel, 4-QAM (Cont'd)

% Agilent 10:01:11 Jun 17, 2885 Freq/Channel
Ch Freq 25065 GHz Trig ,conter Freq
Channel Paver I
Center 2.506500000 GHz Start Freq
250608080 GHz
Stop Freq
2.50700000 GHz
CF Step
1.00060000 MHz
i Auto Man
Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density
-38.84 dBm /1.8000 MHz -98.84 dBm/Hz
Copyright 2000-2004 Agilent Technologies 13
% Agilent 10:01:20 Jun 17, 28685 Freq/Channel
Ch Freq 2.5075 GHz Trig ,conter Freq
Channel Potrer N
Center 2.507500000 GHz Start Freq
250700800 GHz
Atten 18 dB
= Stop Freq
2.50800080 GHz
CF Step
1.60608a5A MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

Channel Power Power Spectral Density

-40.54 dBm /1.0000 MHz -100.54 dBm/Hz

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Occupied Bandwidth / Emission Bandwidth

Rule Part Number:

2.1049

2.1049(h)

27.53(1)(6)

The occupied bandwidth, that is the frequency bandwidth such
that, below its lower and above its upper frequency limits, the
mean powers radiated are each equal to 0.5 percent of the total
mean power radiated by a given emission shall be measured under
the following conditions as applicable:

Transmitters employing digital modulation techniques—when
modulated by an input signal such that its amplitude and symbol
rate represent the maximum rated conditions under which the
equipment will be operated. The signal shall be applied through
any filter networks, pseudo-random generators or other devices
required in normal service. Additionally, the occupied bandwidth
shall be shown for operation with any devices used for modifying
the spectrum when such devices are optional at the discretion of
the user.

Measurement procedure. Compliance with these rules is based on
the use of measurement instrumentation employing a resolution
bandwidth of 1 MHz or greater. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a
resolution bandwidth of at least one percent of the emission
bandwidth of the fundamental emission of the transmitter may be
employed. A narrower resolution bandwidth is permitted in all
cases to improve measurement accuracy provided the measured
power is integrated over the full required measurement bandwidth
(i.e. 1 MHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above
the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power. With respect
to television operations, measurements must be made of the
separate visual and aural operating powers at sufficiently frequent
intervals to ensure compliance with the rules.

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Occupied Bandwidth / Emission Bandwidth (Cont’d)

Standard:

Test Procedure:

Test Conditions:

ANSI C63.4-2003

American National Standard for Methods of Measurement of
Radio- Noise Emissions from Low-Voltage Electrical and
Electronic Equipment in the Range of 9 kHz to 40 GHz

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer. The Spectrum Analyzer
is time gated, to capture the transmission during the burst. The
bandwidth of the signal is recorded by measuring the modulation
bandwidth with the built in measurement function in the spectrum
analyzer. The transmitter is enabled in test mode with the attached
computer. The RF loss of the attenuators and coax has been
measured and is included in the spectrum analyzer offset level.
Measurements are performed at frequencies across the band, for
each of the modulation formats available (4, 16, and 64-QAM) and
channel bandwidths (5.5 MHz and 6 MHz).

Frequencies =
5.5 MHz channel: 2504.75, 2565.25, 2626.75, and 2687.25 MHz
6.0 MHz channel: 2499, 2575, and 2621 MHz

Temperature = 25°C
Supply Voltage = 15 VDC nominal to RSU

Test Setup:
Power Supply —
DUT § Spectrum Analyzer
Ethernet |
Switch 41.2 dB
Computer Trigger

Occupied and Emission Bandwidth Test Setup

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Occupied and Emission Bandwidth Test Results Summary

Occupied Bandwidth (MHz) for 20 dB BW (99.0 %)

Freq (MH2) Ch?&”ﬁ'sz 4 QAM 16-QAM 64-QAM
2504.75 5.5 4,958 2,959 4957
2565.25 5.5 4957 4957 4.958
262675 55 4.956 4957 4.958
2687.25 5.5 4.958 4.958 4.950
2499 6.0 5.480 5.482 5.489
2575 6.0 5481 5.482 5482
2621 6.0 5481 5481 5481

Emission Bandwidth (MHz) for 26 dB BW (99.75 %)

Freq (MH?2) Ch?&”fl'zsw 4 QAM 16 QAM 64 QAM
2504.75 5.5 5.021 5.021 5.020
2565.25 55 5.022 5.019 5.021
2626.75 5.5 5.021 5.021 5.020
2687.25 5.5 5.020 5.019 5.019
2499 6.0 5.547 5.547 5.547
2575 6.0 5.549 5.547 5.549
2621 6.0 5547 5547 5548

Test Results:

Pass Occupied and Emission Bandwidth tests.

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth Spectrum Analyzer Plots

5.5 MHz Channels/4-QAM
i Agilent 16:56:47 Jun 16, 2885 Freq/Channel

Center Freq

Ch Freq 2.58475 GHz Trig 250475000 GHz

Occupied Bandwidth R

Center 2.504750000 GHz Start Freq
2.50175000 GHz

Atten 19 dB

L Stop Freq

VSR PV S U U N - 250775000 GHz
CF Step

, 10.0006880 MHz

AN Auto Man

Freq Offset
B.000aue80  Hz

Occ BH % Pwr

49578 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies

4 Agilent 16:58:59 Jun 16, 2085 Freg/Channel

Center Freq

Ch Freq 2.56525 GHz Trig 256525000 GHz

Occupied Bandwidth R

Center 2.565250000 GHz Start Freq
2.56225000 GHz

{Em Atten 16 dB

Stop Freq

& i e O 2.56825080 GHz
CF Step

. 16.6606000 MHz

N Futo Man

Freq Offset
B.000aue80  Hz

Occupied Bandvidth Occ BH % Pwr
49574 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

5.5 MHz Channels/4-QAM (Cont’d)
4 Agilent 88:37:28  Jun 17, 20985 Freg/Channel

Center Freq

Ch Freq 2.62675 GHz Trig 262675000 GHz

Occupied Bandwidth R

Center 2.626750000 GHz Start Freq
2.62375000 GHz

Stop Freq
262975000 GHz

CF Step
10.0008080 MHz
(Nl Futo Man

Freq Offset
B.000aue80  Hz

#UBH

Occ BH % Pwr

4.9562 MHz % dB

Transmit Freq Error  7.4F
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies

4 Agilent 08:4@:87 Jun 17, 2085 Freg/Channel

Center Freq

Ch Freq 2.63725 GHz Trig 268725000 GHz

Occupied Bandwidth R

Center 2.687250000 GHz Start Freq
2.68425000 GHz

Stop Freq
269025800 GHz

CF Step
16.00068060 MHz
| Auto Man

Freq Offset
B.000aue80  Hz

Occupied Bandvidth Occ BH % Pwr
49581 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

5.5 MHz Channels/16-QAM (Cont’d)
% Agilent 16:57:30 Jun 16, 2665 Freq/Channel

Ch Freq 250475 GHz Trig ,conter Freq

Occupied Bandwidth R

Center 2.504750000 GHz Start Freq
2.50175000 GHz

Atten 19 dB
L Stop Freq
250775000 GHz

O A O NN S -
|
' CF Step
10.0008080 MHz
AWl| Futo Man

Freq Offset
B.000aue80  Hz

Occ BH % Pwr

4.9590 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies

4 Agilent 16:59:29  Jun 16, 2885 Freg/Channel

Center Freq

Ch Freq 2.56525 GHz Trig 256525000 GHz

Occupied Bandwidth R

Center 2.565250000 GHz Start Freq
2.56225000 GHz

{Bm Atten 19 dB
Stop Freq
256825000 GHz

CF Step
. 10.0008080 MHz
Ml Futo Man

Freq Offset
B.000aue80  Hz

Occupied Bandvidth Occ BH % Pwr
4.9569 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies =
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth
5.5 MHz Channels/16-QAM (Cont’'d)

3 Agilent 68:37:54  Jun 17, 2865 Freq/Channel
Ch Freq 2.62675 GHz Trig 2%5&‘;%%5 i
Occupied Bandwidth I
Center 2.626750000 GHz Start Freq
262375080 GHz
Stop Freq
262975080 GHz
CF Step
1006080808 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

# ||_|I E: H

Occupied Bandwidth Occ BH % Pur
49567 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies 0

3 Agilent 08:3%:45 Jun 17, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig 2289?"2%%5 i

Occupied Bandwidth I
Center 2.687250000 GHz Start Freq
265425080 GHz

Atten 18 dB

L Stop Freq
269025080 GHz
CF Step
N 1006080808 MHz
hW| Huto Man
Freq Offset

B.0B0REE6E Hz

# ||_|I E: H

Occupied Bandwidth Occ BH % Pur
49576 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

5.5 MHz Channels/64-QAM
3 Agilent 16:58:83 Jun 16, 2665 Freg/Channel

Center Freq

Ch Freq 2.38475 GHz Trig 2 CA47SA0R GHz

Occupied Bandwidth I

Center 2.504750000 GHz

StartFreq
2508175800 GHz

Stop Freq
2.50775080 GHz

CF Step
10.0066088 MHz
Wl Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth Occ BH % Pur
4.9567 MHz % db
Transmit Freq Error 7
% dB Bandwidth 5.1
Copyright 2000-2004 Agilent Technologies S
3% Agilent 16:5%:50 Jun 16, 2865 Freq/Channel
Ch Freq 2.56525 GHz Trig 2555"2%%5 i
Occupied Bandwidth I
Center 2.565250000 GHz StartFreq
256225088 GHz
Atten 18 dB
L Stop Freq
7~ S I A RO AU DUU NP 055525000 GHz
CF Step
10.0000088 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

Occupied Bandwidth Occ BH % Pur
49577 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth
5.5 MHz Channels/64-QAM (Cont’d)

% Agilent 68:38:20 Jun 17, 2865 Freq/Channel
Ch Freq 2.62675 GHz Trig 2%5&‘;%%5 i

Occupied Bandwidth I
Center 2.626750000 GHz Start Freq
262375080 GHz

Atten 18 dB

L Stop Freq
L U U U SN - 2.62975008 GHz
CF Step
1006080808 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

# ||_|I E: H

Occupied Bandwidth Occ BH % Pur
49577 MHz % dB

Transmit Freq Error 155 kHz
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies

3 Agilent 68:3%:25 Jun 17, 2865 Freq/Channel
Ch Freq 2.68725 GHz Trig 2289?"2%%5 i

Occupied Bandwidth I
Center 2.687250000 GHz Start Freq
265425080 GHz

Atten 18 dB

L Stop Freq
P R 269025000 GHz
CF Step
1006080808 MHz
k| Huto Man
Freq Offset

B.0B0REE6E Hz

# ||_|I E: H

Occupied Bandwidth Occ BH % Pur
49586 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

6.0 MHz Channels/4-QAM
3 Agilent 16:49:09 Jun 16, 2065 Freq/Channel

Ch Freq 2.499 GHz Trig Free 2535‘@%%%5 i

Occupied Bandwidth

StartFreq
249575800 GHz

Stop Freq
2.50225080 GHz

CF Step
10.0066088 MHz
M Futo Man

Freq Offset
A.00R00EEE Hz

. ] : - Signal Track
Occupied Bandwidth Y 0 0ff

5.4799 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies 1

3 Agilent 16:52:27 Jun 16, 2865 Freq/Channel

Ch Freq 2.575 GHz Trig Free 257?5"@%%%5 i

Occupied Bandwidth

StartFreq
257175800 GHz

Stop Freq
257825080 GHz

CF Step
X 10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

. ] Signal Track
Occupied Bandwidth On Off

5.4810 MH

Transmit Freq Error 7 k
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Occupied Bandwidth

6.0 MHz Channels/4-QAM (Cont’'d)

i Agilent 16:53:12  Jun 16, 2665

|Freq!ChanneI

Center Freq

Ch Freq 2.621 GHz Trig Free 5 60100000 GHz
Occupied Bandwidth -
StartFreq
261775080 GHz
Stop Freq
262425080 GHz
CF Step
10.0000088 MHz
R Auto Man
Freq Offset
A.00000680 Hz
Signal Track
0n 0Ff
Transmit Freq Error
% dB Bandwidth :
Copyright 2000-2004 Agilent Technologies 3
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

6.0 MHz Channels/16-QAM
3 Agilent 16:58:29 Jun 16, 2665 Freg/Channel

Ch Freq 2.499 GHz Trig Free 2535‘@%%%5 i

Occupied Bandwidth

StartFreq
249575800 GHz

Stop Freq
2.50225080 GHz

CF Step
10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

X ; - Signal Track
Occupied Bandwidth Occ BH % Pwr Y o 0ff

5.4818 MHz % dB

Transmit Freq Error 7
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies 4

3 Agilent 16:51:53 Jun 16, 2885 Freq/Channel

Ch Freq 2.575 GHz Trig Free 257?5"@%%%5 i

Occupied Bandwidth

StartFreq
257175800 GHz

Stop Freq
257825080 GHz

CF Step
, 10.0066088 MHz
k M Auto Man

Freq Offset
A.00R00EEE Hz

. . - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

5.4817 MHz x dB
kHz

Transmit Freq Error 7
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Occupied Bandwidth

6.0 MHz Channels/16-QAM (Cont’'d)

3 Agilent 16:53:45 Jun 16, 2865 |Freq!ChanneI
Ch Freq 2.621 GHz Trig Free 22291"@%%%5 red
Occupied Bandwidth -
StartFreq
261775000 GHz
Stop Freq
262425080 GHz
CF Step
X 1600808088 MHz
oWl Huto Man
Freq Offset
[.00008080 Hz
# ||_|I E: H
. . - Signal Track
Occupied Bandwidth Occ BH % Pur On Off
5.4808 MH % db —
Transmit Freq Error kHz
% dB Bandwidth
Copyright 2000-2004 Agilent Technologies 6
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Occupied Bandwidth

6.0 MHz Channels/64-QAM
3 Agilent 16:58:49  Jun 16, 2665 Freg/Channel

Center Freq
2499008600 GHz

Ch Freq 2.493 GHz Trig Free
Occupied Bandwidth

StartFreq
249575800 GHz

Atten 18 dB

L Stop Freq
2.50225008 GHz
.............. CF Step
10.0008868 MHz
KN Futo Man

Freq Offset
A.00R00EEE Hz

X ; " - Signal Track
Occupied Bandwidth Occ BH % Pwr Y o 0ff
5.4890 MHz % dB
Transmit Freq Error
% dB Bandwuidth 5.669 MHz*
Copyright 2000-2004 Agilent Technologies 7
% Agilent 16:51:35 Jun 16, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig Free| ,comiel Fred
Occupied Bandwidth
StartFreq
257175080 GHz
Stop Freq
257825080 GHz
CF Step
\ 1006080808 MHz
pWl| Auto Man
Freq Offset
A.00R00EEE Hz
. . - Signal Track
Occupied Bandwidth Occ BH % Pur On Off

5.4813 MHz x dB
kHz

Transmit Freq Error 7
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Occupied Bandwidth
6.0 MHz Channels/64-QAM (Cont’d)
3 Agilent 16:54:13 Jun 16, 2865 |Freq!ChanneI

Ch Freq 2.621 GHz Trig Free 22291"@%%%5 red
Occupied Bandwidth
StartFreq
261775080 GHz
Atten
L Stop Freq
262425080 GHz
| CF Step
> 100000808 MHz
v W Auto Man
."R U] ——
Freq Offset
[.00008080 Hz
# ||_|I E: H —
. . - Signal Track
Occupied Bandwidth Occ BH % Pur On Off
5.4812 MHz % dB T
Transmit Freq Error
% dB Bandwidth
Copyright 2000-2004 Ag echnologies 9
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth Spectrum Analyzer Plots

5.5 MHz Channels/4-QAM
% Agilent 9:61:35 Jun 17, 2005 Freq/Channel

Center Freq

Ch Freq 2.58475 GHz Trig 250475000 GHz

Occupied Bandwidth

Start Freq
2.508175088 GHz

Stop Freq
250775000 GHz

CF Step
n 10.0008080 MHz
(| Auto Man

Freq Offset
B.000aue80  Hz

Occupied Bandvidth Occ BH % Pwr

5.8209 MHz % dB
Transmit Freq Error
¥ dB Bandwidth
Copyright 20008-2884 Agilent Technologies 31
4 Agilent 89:84:38  Jun 17, 2085 Freg/Channel
Center Freq
Ch Freq 2.56525 GHz 2 EEEITA00 GHz
Occupied Bandwidth
Start Freq
2.56225088 GHz
Stop Freq
2.56825080 GHz
CF Step
16.06880608 MHz
LW Auto Man
Freq Offset

0.60000000 Hz

Occupied Bandvidth Occ BH % Pwr
5.0216 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

Copyright 20008-2884 Agilent Technologies i
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

5.5 MHz Channels/4-QAM (Cont’d)
3 Agilent 09:65:48 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz Trig 2 BOB75R0R GHz

Occupied Bandwidth I

StartFreq
2.62375000 GHz
Atten 18 dB
L Stop Freq
ey 2.62975608 GHz
CF Step

; 10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

ccupied Bandwidth
5.0210 MHz

Transmit Freq Error &
% dB Bandwuidth 5.15@ M

Copyright 2000-2004 Agilent Technologies

3 Agilent §9:68:53 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.65725 GHz 2 G&725080 GHz

Occupied Bandwidth

StartFreq
268425000 GHz

Stop Freq
269025080 GHz

CF Step
16.6000086 MHz
RWl| Futo Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth Occ BH % Pur
5.0204 MH % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

5.5 MHz Channels/16-QAM
- Agilent 09:62:06 Jun 17, 2665 Freg/Channel

Center Freq

Ch Freq 2.38475 GHz Trig 2 CRA7SA0R GHz

Occupied Bandwidth

StartFreq
2508175800 GHz

Stop Freq
2.50775080 GHz

CF Step
10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

ccupied Bandwidth Occ BH % Pur
5.8211 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies

3 Agilent §9:63:59 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.36525 GHz 2 S6525060 GHz

Occupied Bandwidth

StartFreq
256225000 GHz

Stop Freq
2.56825080 GHz

CF Step
10.0000080 MHz
Bl Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth Occ BH % Pur
5.0186 M % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

5.5 MHz Channels/16-QAM (Cont’'d)
% Agilent 89:06:31 Jun 17, 2065 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz 2 62675060 GHz

Occupied Bandwidth

StartFreq
262375000 GHz

Stop Freq
262975080 GHz

CF Step
) 10.0066088 MHz
A\l Futo Man

Freq Offset
A.00R00EEE Hz

ccupied Bandwidth
5.0205 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
3 Agilent 09:68:21 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.65725 GHz 2 G&725080 GHz

Occupied Bandwidth

StartFreq
268425000 GHz

Atten 18 dB

L Stop Freq

e e e Tl 269925000 GHz
CF Step

1006080808 MHz

Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
5.0187

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

5.5 MHz Channels/64-QAM
- Agilent 09:62:32 Jun 17, 2665 Freg/Channel

Center Freq

Ch Freq 2.38475 GHz Trig 2 CRA7SA0R GHz

Occupied Bandwidth I

StartFreq
2508175800 GHz

Stop Freq
2.50775080 GHz

CF Step
10.0066088 MHz
kWl Futo Man

Freq Offset
A.00R00EEE Hz

ccupied Bandwidth Occ BH % Pur
5.0201 MHz % dB

i

Transmit Freq Error
% dB Bandwidth 5.147 M

Copyright 2000-2004 Agilent Technologies 39

3 Agilent 09:63:36 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.36525 GHz 2 S6525060 GHz

Occupied Bandwidth

StartFreq
256225000 GHz

Atten 18 dB
L Stop Freq
2.56825080 GHz

T M e R e e I
;

- CF Step
| 102000000 Hz
Al Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
5.8205 MH

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

5.5 MHz Channels/64-QAM (Cont’d)
3% Agilent 09:66:56 Jun 17, 2885 Freq/Channel

Center Freq

Ch Freq 2.62675 GHz 2 62675060 GHz

Occupied Bandwidth

StartFreq
262375000 GHz

Atten 18 dB

L Stop Freq

T Ty 2.62975000 GHz
CF Step

1006080808 MHz

AW Huto Man

Freq Offset
A.00R00EEE Hz

ccupied Bandwidth Occ BH % Pur
5.0204 MHz % dB

i

Transmit Freq Error
% dB Bandwidth 5.147 M

Copyright 2000-2004 Agilent Technologies

3% Agilent 09:67:50 Jun 17, 2865 Freq/Channel

Center Freq

Ch Freq 2.65725 GHz 2 G&725080 GHz

Occupied Bandwidth

StartFreq
268425000 GHz

Stop Freq
269025080 GHz

CF Step
. 10.0066088 MHz
AW Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
5.8194 MH

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

6.0 MHz Channels/4-QAM
3 Agilent 9:18:00 Jun 17, 2065 Freq/Channel

Center Freq
2499008600 GHz

Ch Freq 2.493 GHz Trig
Occupied Bandwidth

StartFreq
249575800 GHz

Atten 18 dB
L Stop Freq
P e iy 256225000 GHz
CF Step
1006080808 MHz
Ly Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
5.5468 MHz

Transmit Freq Error 7
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies

3 Agilent §9:14:09 Jun 17, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig ,center Freq

Occupied Bandwidth I
Center 2575000000 GHz Start Freq
257175080 GHz

dBm Atten 18 dB

L L Stop Freq
0 N U S A A AN NS Y 2.57525008 GHz
CF Step
1006080808 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

Occupied Bandwidth
5.5491 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Emission Bandwidth

6.0 MHz Channels/4-QAM (Cont’d)

i Agilent 89:14:52 Jun 17, 2065

Ch Fregq 2.621 GHz
Occupied Bandwidth

|Freq!ChanneI

Center Freq
2621008600 GHz

Center 2.621000000 GHz StartFreq
261775000 GHz
Stop Freq
262425080 GHz
CF Step
w, 1600808088 MHz
Auto Man
Freq Offset
[.00008080 Hz
# ||_|I E: H —
. ] Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff]
5.5467 MHz % db
Transmit Freq Error 115 kHz
[ % dB Bandwidth
Copyright 2000-2004 Ag echnologies 24
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

6.0 MHz Channels/16-QAM
d Agilent 09:12:29 Jun 17, 2665 Freg/Channel

Center Freq
2499008600 GHz

Ch Freq 2.493 GHz Trig
Occupied Bandwidth

StartFreq
249575800 GHz

Stop Freq
¥ e e =7 SR " e At e T T L _p 2 " e ™ 2'5@225@®@ GHZ

CF Step
10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
5.5466 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies

3 Agilent 9:13:37 Jun 17, 2865 Freq/Channel
Ch Freq 2.575 GHz Trig ,center Freq

Occupied Bandwidth I
Center 2575000000 GHz Start Freq
257175080 GHz

dBm Atten 18 dB

L L Stop Freq
257825080 GHz
CF Step
1006080808 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

Occupied Bandwidth
5.5473 MHz

Transmit Freq Error 5
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies €
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Emission Bandwidth

6.0 MHz Channels/16-QAM (Cont’'d)

i Agilent 89:15:29 Jun 17, 2065

Ch Fregq 2.621 GHz
Occupied Bandwidth

Cent

2.62100860 GHz

|Freq!ChanneI

er Freq

Center 2.621000000 GHz StartFreq
261775000 GHz
Stop Freq
262425080 GHz
CF Step
1600808088 MHz
iy| Auto Man
Freq Offset
[.00008080 Hz
# ||_|I E: H
. ] Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff]
5.5471 MHz % db
Transmit Freq Error
[ % dB Bandwidth
Copyright 2000-2004 Ag echnologies 7
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES5

Emission Bandwidth

6.0 MHz Channels/64-QAM
3 Agilent 89:11:15 Jun 17, 2665 Freg/Channel

Center Freq
2499008600 GHz

Ch Freq 2.493 GHz Trig
Occupied Bandwidth

StartFreq
249575800 GHz

Stop Freq
2.50225080 GHz

CF Step
10.0066088 MHz
Auto Man

Freq Offset
A.00R00EEE Hz

Occupied Bandwidth
55472 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies

3 Agilent 9:12:12  Jun 17, 2885 Freq/Channel
Ch Freq 2.575 GHz Trig ,center Freq
Occupied Bandwidth I
Center 2575000000 GHz Start Freq
257175080 GHz
Stop Freq
257825080 GHz
CF Step
1006080808 MHz
Auto Man
Freq Offset

B.0B0REE6E Hz

# ||_|I E: H

Occupied Bandwidth
5.5492 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2004 Agilent Technologies
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Emission Bandwidth
6.0 MHz Channels/64-QAM (Cont’'d)
3 Agilent 89:15:56 Jun 17, 2865 |Freq!ChanneI

Ch Freq 2.621 GHz 2_2291"@%%%5 e
Occupied Bandwidth I
Center 2.621000000 GHz StartFreq
261775080 GHz
Stop Freq
2.62425060 GHz
CF Step
10.00000608 MHz
Auta Man
Freq Offset
A.00000680 Hz
Signal Track
Occ BH % Pwr n DFf]
% dB A ||
Transmit Freq Error
[ % dB Bandwidth :
Copyright 2000-2004 Agilent Technologies 30
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Spurio

Rule Part Number:

Standard:

Test Procedure:

Test Conditions:

us Emissions at Antenna Terminals

2.1051, 2.1049, 2.1057

Frequency Range = 9 kHz to 26.50 GHz

Attenuation (dB) below the power (W) supplied to the antenna

transmission line

Attenuation = 43 + 10 log P, or 70 dBc, whichever is less stringent

Attenuation = 43 + 10log(2) = 46 dBc 2 watt transmit level
(equates to absolute level of -13 dBm)

TIA-603-B
TIA Standard, Land Mobile FM or PM Communications
Equipment, Measurement and Performance Standards

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF transmission from the
test unit is applied to a spectrum analyzer thru 41.2 dB of
attenuation (coax and attenuators), or through an attenuator, notch
filter and coax that was calibrated for RF loss at each harmonic
frequency being tested. The transmission is recorded from 9 kHz to
26.5 GHz. The transmitter is enabled in test mode with the
attached computer. The RF loss of the attenuators and coax was
measured and is included in the spectrum analyzer offset level for
the specific measurement being recorded. Measurements are
performed at frequencies across the band and channel bandwidths
(5.5 MHz and 6 MHz). All measurements utilized 4-QAM
modulation. One data plot from each channel bandwidth is
included for tests below the BRS/EBS frequency band. All
channels measured had similar looking spectral plots. The second
harmonic of each tested frequency is shown for emissions. The
worst-case channel for second harmonic was chosen to show
compliance for harmonics three thru ten. The other channels tested
have similar or lower harmonic levels.

Frequencies =

5.5 MHz channel: 2504.75, 2565.25, 2626.75, and 2687.25 MHz
6.0 MHz channel: 2499, 2575, and 2621 MHz

Second harmonic of all test frequencies included, 3™ thru 10"
harmonics of 2504.75 MHz (worst case value) included at end. All
other frequencies had similar results.

Temperature = 25°C
Supply Voltage = 15 VDC nominal to DUT

NextNet® Wireless, Inc.
9555 James Ave. South
Bloomington, MN 55431

Suite 270
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Exhibit 6

Test Report FCC ID: PHX-MMDS-CPE5
Power Supply —
DUT § Spectrum Analyzer
Ethernet |
Switch 412 dB
Computer Trigger

Spurious Emissions Test Setup

Power Supply —
DUT — § \/ —— Spectrum Analyzer
Ethernet |
Switch 10 dB
|
Computer Trigger
Harmonic Emissions Test Setup
Test Results: Passes conducted emissions from 9 kHz to 26.5 GHz.

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions At Antenna Terminals
Spectrum Analyzer Plots

% Agilent 15:31:46 Jun 17, 2065 BH/Avg

Res BH

m #Atten 18 dB 16,6 kHz

UBW/RBH Ratio Auto Han
100.00000

VBW/RBH

1668.00060

Auto Man

Average

18

On Off

Avg/YBH Type

Pur (RM3)»

Auto Man

Span/RBHW

186

VEH 1 MHz 26 eyl Auto Man

opyright 2000-20804 Agilent Technologies 2
9 kHz — 150 kHz (2575 MHz / 6 MHz Channel)
% Agilent 15:38:39 Jun 17, 2665 BH/Avg

- - Res BW

il #Htten 18 ab 16.8 kHz

UBW/RBH Ratio s e
100.00000

VBK/REHW

168.08000

Autn Man

Average

18

On 0ff

Avg/VBHW Type

Pur (RM3)»

Auto Man

\"*"""""\'""'"'N*‘“I"’f'*\"!‘aNt.u. i el b
PV 'm"‘i"llr'r‘-'-n”ﬂ"'I"h'*"p"lfI”'fn‘“’w'n\|'h"nllTl1"'H'|","'n“rfpJ.'f.||'ﬂH-‘L-'}-.ﬂl"u,r,-"ru,nrf.\w*

Span/RBH

186

7 VEH 1 MHz . Auto Man

9 kHz — 150 kHz (2626.75 MHz / 5.5 MHz Channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

5 Agilent 15:35:44 Jun 17, 20865 Freq/Channel

Aiten 16 dB Center Freq
dBm #Atten 19 dB 150750000 Mie

Start Freq
150.600888 kHz

Stop Freq
30.0880088 MHz

CF Step
1.00800@088 MHz
Auto Man

Freq Offset
B.00800088 Hz

un
10l v
el
v e i, 4"‘-""'F"'f"""'"t""‘l"‘\‘l‘qi“h."*#’f“‘-"'i o SRt e At b A Y-l

z VB Hz # 1
Copyright 2000-2004 Agilent Technologies 9

150 kHz — 30 MHz (2575 MHz / 6 MHz Channel)

% Agilent 15:48:25 Jun 17, 2065 Freq/Channel

Arren 10 dB Center Freq
#hrten 10 dB 15.0750000 MHz

Start Freq
156.000800 kHz

Stop Freq
300006000 MHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

} z VB Hz # 1
150 kHz — 30 MHz (2626.75 MHz / 5.5 MHz Channel)

NextNet® Wireless, Inc.
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

2 Agilent 89:38:57 Jun 2@, 2685 Trace
Orven 16 dR Trace
#Atten 18 dB 1 ; e
Clear Hrite
Max Hold
Min Hold
View
Blank

BH 16 kHz VB Hz . 5 1 pt:
Copyright 2000-2004 Agilent Technologies 16
30 MHz — 1 GHz (2575 MHz / 6 MHz Channel)

2 Agilent @8:39:22  Jun 20, 2065 Freg/Channel
#Atten 18 dB Center Freq

515.000885 MHz

Start Freq
30.0880088 MHz

Stop Freq
1.00880881 GHz

S S S S S S S A E—E— CF Step
1.00800@088 MHz
Auto Man

Freq Offset
B.00800088 Hz

I|||E H: l
Copyright 2000-2004 Agilent Technologies 20

30 MHz — 1 GHz (2626.75 MHz / 5.5 MHz Channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

5 Agilent 16:63:56 Jun 20, 2065 Freq/Channel

Aiten 16 dB Center Freq
dBm #Atten 19 dB 1.74960001 Gl

Start Freq
1.00880888 GHz

Stop Freq
248880881 GHz

CF Step
1.00800@088 MHz
Auto Man

Freq Offset
B.00800088 Hz

1 Moz VBH 3 MHz ] 1 pt

Copyright 2000-2004 Agilent Technologies 23

1 GHz — 2.48 GHz (2575 MHz / 6 MHz Channel)

% Agilent 10:06:00 Jun 28, 2065 Freq/Channel

Arren 10 dB Center Freq
#hrten 10 dB 1 74000001 GHz

Start Freq
1.60006000 GHz

Stop Freq
2.48006081 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

et i e e b =

1 GHz — 2.48 GHz (2626.75 MHz / 5.5 MHz Channel)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:17:25 Jun 28, 26865 Peak Search

B #Atten 10 dB Next Peak
Marker

5000000000 GHz ——

Next Pk Left

Min Search

! Pk-Pk Search

Mkr » CF
More
 BH 1 MHz | Hz . 1ts) Lotz
2.7 GHz — 26.5 GHz (2499 MHz / 6 MHz Channel)
32 Agilent 10:18:52  Jun 28, 2605 Peak Search
Bm #Atten 18 dB Next Peak
Marker
G.16P00PA00 GHz
Next Pk Right
~36.48 dBm g
Next Pk Left
Min Search

P Pk-Pk Search

Mkr 5 CF

More

W 1 MHz | Hz " its) 1 o7 2
Copyright 2000-2004 Agilent Technologies 30

2.7 GHz — 26.5 GHz (2575 MHz / 6 MHz Channel)
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Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:19:53 Jun 28, 26865

3 dBm #Atten 18 dB
Marker
5.240000000 GHz
-28.74 dBm

1 VB

yright 2000-2004 Agilent Technologies

| Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

i Pk-Pk Search

Mkr » CF

More
1of2

2.7 GHz — 26.5 GHz (2621 MHz / 6 MHz Channel)

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:11:31 Jun 28, 2065 Peak Search

Em #Atten 10 dB 3 Next Peak
Marker

?2@5?2?@3385@ GHz Next Pk Right

Next Pk Left

Min Search

el Pk-Pk Search

Mkr 5 CF

More

 BH 1 MHz ! Hz . its) L of 2
Copyright 2000-20804 Agilent Technologies 32

2.7 GHz — 26.5 GHz (2504.75 MHz / 5.5 MHz Channel)

32 Agilent 10:12:32  Jun 26, 2005 Peak Search
Bm #Atten 18 dB . Next Peak
Marker
5.120000000 GHz Next Pk Right
-36.76 dBm
Next Pk Left
Min Search

P Pk-Pk Search

Mkr 5 CF

= More

W 1 MHz | Hz " 5 its) 1 o7 2
Copyright 2000-2004 Agilent Technologies 33

2.7 GHz — 26.5 GHz (2565.25 MHz / 5.5 MHz Channel
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:14:21  Jun 28, 26865 Peak Search

B #Atten 10 dB I Next Peak
Marker

5240000000 GHz ——

Next Pk Left

Min Search

% Pk-Pk Search

Mkr 5 CF

More

 BH 1 MHz ! Hz . its) L of 2
Copyright 2000-20804 Agilent Technologies 34

2.7 GHz — 26.5 GHz (2626.75 MHz / 5.5 MHz Channel)

3 Agilent 10:15:29  Jun 26, 2605 Peak Search
Bm #Atten 18 dB dB . Next Peak
Marker
5.360000000 GHz Next Pk Right
-31.81 dBm
Next Pk Left
Min Search

| Pk-Pk Search

Mkr 5 CF

More

W 1 MHz | Hz " 5 its) 1 o7 2
Copyright 2000-2004 Agilent Technologies 35

2.7 GHz — 26.5 GHz (2687.25 MHz / 5.5 MHz Channel
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:29:22  Jun 28, 26865 Peak Search

#Atten 16 dB U Next Peak

4.9995000000 GHz

Next Pk Right
~27.13 dBm g
Next Pk Left
Min Search
e YOy VPP P BRI PP S | P k - P k s earc h
Mkr » CF
: . More
1M v 2 ts] L of 2

4.99 — 5.5 GHz (2499 MHz / 6 MHz Channel / 2" Harmonic)

32 Agilent 10:30:57  Jun 26, 2005 Peak Search
15 dBm #Atten 16 dB . Next Peak
Marker

5.150000000 GHz Next Pk Right
-31.07 dBm

Next Pk Left

Min Search

A A, ey o L 110 L P gl el A i e | P k - P k s earc h

Mkr 3 CF

More

1of 2

Copyright 2000-2004 Agilent Technologies 45

4.99 — 5.5 GHz (2575 MHz / 6 MHz Channel / 2" Harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:32:21 Jun 28, 26865 Peak Search

*Httﬁfn 1 dB R Ti Next Peak

5.242000000 GHz
-20.19 dBm

Next Pk Right

Next Pk Left

Min Search

S AN NSO OO VOSSR P | Pk-Pk Search

Mkr » CF

More
1of2

Copyright 2000-20804 Agilent Technologies 54

4.99 — 5.5 GHz (2621 MHz / 6 MHz Channel / 2" Harmonic)

32 Agilent 10:33:37  Jun 26, 2005 Peak Search
15 dBn #Atten 10 dB 51 dBm Next Peak
Marker

5.010000000 GHz Next Pk Right
-22.51 dBm

Next Pk Left

Min Search

S PP WY S SO N S SRRy — Pk'Pk searCh

Mkr 3 CF

More

1of 2

Copyright 2000-2004 Agilent Technologies 63

4.99 — 5.5 GHz (2504.75 MHz / 5.5 MHz Channel / 2" Harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:34:13  Jun 28, 26865 Peak Search

#Atten 16 dB dBm Next Peak

5.131000000 GHz
-31.95 dBm

Next Pk Right
Next Pk Left
Min Search

i Pk-Pk Search

Mkr » CF

More

UBH 8 MHz bof e

Copyright 2000-20804 Agilent Technologies - | 72
4.99 — 5.5 GHz (2565.25 MHz / 5.5 MHz Channel / 2"® Harmonic)

32 Agilent 10:35:11  Jun 28, 2605 Peak Search

15 dBm #Atten 18 dB 3 Next Peak
Marker
5.254000000 GHz

-18.93 dBm Next Pk Right

Next Pk Left
Min Search
LS P PR P P P k - P k s earc h

Mkr 5 CF

More
1of 2

Copyright 2000-2004 Agilent Technologies 81
4.99 — 5.5 GHz (2626.75 MHz / 5.5 MHz Channel / 2" Harmonic)
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Exhibit 6

Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:35:53 Jun 28, 26865 I Peak Search
15 dBm #Atten 18 dB . Next Peak
Marker -
50.374000000 GHz

Next Pk Right

~20.83 dBnm g
Next Pk Left
Min Search
A A L L A A LTy m o el o el A0 bt R P Pk-Pk s e ar ch
Mkr 3 CF
More
s 0 200 ms : 1of 2

Copyright 2000-20804 Agilent Technologies S0

4.99 — 5.5 GHz (2687.25 MHz / 5.5 MHz Channel / 2" Harmonic)
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

% Agilent 10:41:31 Jun 28, 26865 Peak Search

1 dBm #Atten 10 dB A1 .. Next Peak
Marker

7.680000000 61z ——

Next Pk Left

Min Search

M Pk-Pk Search

Mkr » CF

More
1of2

11 M UBH S MHz 4 | gt
opyright 2000-20804 Agilent Technologies a2
3" Harmonic of 2626.75 MHz

s Agilent 10:51:05 Jun 28, 2605 Freq/Channel

Arten 16 dB Center Freq
#htten 10 dB 10.4060000 GHz

Start Freq
9.90000000 GHz

Stop Freq
10.9000008 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset

ANNUVONISP SNSRI USRS AU [USVVRRUIN IO PPRRUMS WUV SOOI | [ [ (1)1 (116 =

BH 1 MHz VE Hz

Copyright 2000-2004 Agilent Technologies 83

4" Harmonic of 2626.75 MHz
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Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)

5 Agilent 16:57:41 Jun 20, 2865 Freq/Channel

Arten 10 dB Center Freq
#Atten 16 dB 130060006 Gz

StartFreq
124000680 GHz

Stop Freq
13.6000680 GHz

CF Step
1.00800088 MHz
Ruto Man

. - - Freq Offset
(st ot e 0.00066A00 Hz

W 1T UBH S MHz 4 ns (681 pt
opyright 2000-20804 Agilent Technologies 84
5" Harmonic of 2626.75 MHz

s Agilent 11:03:01 Jun 28, 2605 Freq/Channel

Arten 16 dB Center Freq
#htten 10 dB 15.6060000 GHz

Start Freq
14.9000000 GHz

Stop Freq
16.3000000 GHz

CF Step
1.00800088 MHz
Ruto Man

L N . FI’ e q 0 f f g et
B.66600000 Hz

W1t VE Hz

Copyright 2000-2004 Agilent Technologies 85

6" Harmonic of 2626.75 MHz

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 92 of 112 10/11/2005



Exhibit 6
Test Report FCC ID: PHX-MMDS-CPES

Spurious Emissions Plots (Cont’'d)
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Spurious Emissions Plots (Cont’'d)

% Agilent 11:28:57 Jun 20, 2865 Freq/Channel

Arten 10 dB Center Freq
#Atten 16 dB 23 0BBA00 Gz

StartFreq
2240000080 GHz

Stop Freq
24. 4000080 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
000060000 Hz

BH 11 UBH 8 MHz " ns (601 pt

opyright 2000-20804 Agilent Technologies 88

9" Harmonic of 2626.75 MHz

s Agilent 11:22:16  Jun 28, 2605 Freq/Channel

Arten 16 dB Center Freq
#htten 10 dB 25.9560000 Glz

Start Freq
24.9000000 GHz

Stop Freq
27.0000000 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
B.00000000 Hz

W1 UBH 8 MHz

Copyright 2000-2004 Agilent Technologies 89

10th Harmonic of 2626.75 MHz

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 94 of 112 10/11/2005



Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES

FCC Rule Part(s):

2.1055

27.54

Standard:

Test Procedure:

Frequency Stability Test

Measurements required: Frequency stability:

(a) The frequency stability shall be measured with variation of
ambient temperature as follows: (1) From —30° to +50° centigrade
for all equipment except that specified in paragraphs (a) (2) and (3)
of this section.

(b) Frequency measurements shall be made at the extremes of the
specified temperature range and at intervals of not more than 10°
centigrade through the range. A period of time sufficient to
stabilize all of the components of the oscillator circuit at each
temperature level shall be allowed prior to frequency
measurement. The short term transient effects on the frequency of
the transmitter due to keying (except for broadcast transmitters)
and any heating element cycling normally occurring at each
ambient temperature level also shall be shown.

(d) The frequency stability shall be measured with variation of
primary supply voltage as follows: (1) Vary primary supply
voltage from 85 to 115 percent of the nominal value for other than
hand carried battery equipment. (3) The supply voltage shall be
measured at the input to the cable normally provided with the
equipment, or at the power supply terminals if cables are not
normally provided. Effects on frequency of transmitter keying
(except for broadcast transmitters) and any heating element cycling
at the nominal supply voltage and at each extreme also shall be
shown.

Frequency Stability:

The frequency stability shall be sufficient to ensure that the
fundamental emissions stay within the authorized bands of
operation.

47CFR27.53(1)(3)

The frequency stability of the NextNet Wireless Residential
Subscriber Unit fundamental oscillator is derived from the on
board 20 MHz TCXO. Since each radio channel operating
frequency is synthesized and referenced to the 20 MHz TCXO,
only one channel will be reported for frequency stability as all
channels will have the same frequency characteristics. The

NextNet® Wireless, Inc.

9555 James Ave. South Suite 270

Bloomington, MN 55431
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emissions 1 MHz above and below the channel band were recorded
to show compliance to the emission limit of 47CFR27.53(1)(3).

The emission power | MHz above and below the channel edge was
measured by utilizing the adjacent channel power function in the
spectrum analyzer. The transmitted signal was recorded for
frequency changes due to temperature variation and input voltage.
Temperature variation measurements are performed at 15 VDC
and 19.5 VDC power supply voltages to ensure stability
requirements with available power supplies.

Test Set-Up:
Voltmeter Temperature
Probe
Power
Supply Temperature Chamber
Computer DUT ]
Ethernet
Switch
| | 41.2dB | |  Spectrum
Atten. Analyzer
|

Frequency Stability Test Setup
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FCC ID: PHX-MMDS-CPES

Frequency Stability Temperature Variation Test Results

Test Conditions:

Frequency = 2575 MHz (6.0 MHz BW)

Supply Voltage: 15 VDC Nominal

Temperature: —30° C to +50° C in 10° C increments

Adjacent Channel Power Method
2575 GHz, 6 MHz BW, 15 VDC
Lower Upper ) .
Adjacent | Adjacent Spec Lower Upper Fiii::r' Eeps;;:
Temp ° C| 1 MHz Bin |1 MHz Bin (dBm/MH2) Margin Margin Adjacent | Adjacent
Power | Power (dB) ©@B) | 1 MHz Bin | 1 MHz Bin
(dBm) (dBm)
-30 -22.52 -22.48 -13 -9.52 -9.48 Complies | Complies
-20 -23.01 -23.41 -13 -10.01 -10.41 Complies | Complies
-10 -22.99 -22.74 -13 -9.99 -9.74 Complies | Complies
0 -22.62 -22.6 -13 -9.62 -9.6 Complies | Complies
10 -23.76 -23.76 -13 -10.76 -10.76 Complies | Complies
20 -23.46 -23.67 -13 -10.46 -10.67 Complies | Complies
30 -22.68 -23.42 -13 -9.68 -10.42 Complies | Complies
40 -24.2 -23.98 -13 -11.2 -10.98 Complies | Complies
50 -22.46 -23.14 -13 -9.46 -10.14 Complies | Complies
Test Conditions: Frequency = 2575 MHz (6.0 MHz BW)
Supply Voltage: 19.5 VDC Nominal
Temperature: —30° C to +50° C in 10° C increments
Adjacent Channel Power Method
2575 MHz, 6 MHz BW, 19.5 VDC
Lower Upper ) .
Adjacent | Adjacent Lower Upper Result: Result:
Temp ° C| 1 MHz Bin |1 MHz Bin Spec Margin Margin Lower Upper
P (dBm/MHz) 9 g Adjacent | Adjacent
Power Power (dB) (dB) 1 MHz Bin | 1 MHz Bin
(dBm) (dBm)
-30 -22.27 -22.85 -13 -9.27 -9.85 Complies | Complies
-20 -23.1 -23.35 -13 -10.1 -10.35 Complies | Complies
-10 -22.74 -22.6 -13 -9.74 -9.6 Complies | Complies
0 -22.96 -22.24 -13 -9.96 -9.24 Complies | Complies
10 -23.77 -23.95 -13 -10.77 -10.95 Complies | Complies
20 -23.5 -23.62 -13 -10.5 -10.62 Complies | Complies
30 -22.43 -22.74 -13 -9.43 -9.74 Complies | Complies
40 -24.24 -23.69 -13 -11.24 -10.69 Complies | Complies
50 -22.35 -23.35 -13 -9.35 -10.35 Complies | Complies
Test Results: Pass Frequency Stability - Temperature Variation
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Temperature Variation Spectrum Analyzer Plots (15 VDC)

% Agilent 11:27:17 Jun 22, 2665

Freq/Channel

Ch Freq 2.575 GHz
Adj Channel Power

R

t lef B
1.0686

i
MHz

B Y

Center Freq
2.57500680 GHz

StartFreq
2.57075080 GHz

Stop Freq
2.57925080 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
000060000 Hz

Copyright 2000-20804 Agilent Technologies

-30°C

2 Agilent 11:58:28 Jun 22, 2685

Ch Freq 2.575 GHz
Adj Channel Power

Freq/Channel

Center Freq
2.57500000 GHz

Start Freq
2.57075000 GHz

Stop Freq
2.57925000 GHz

CF Step
1.00800088 MHz
Ruto Man

Freq Offset
0.00060000 Hz

F__!MS_ Results Fr

Copyright 2000-2004 Agilent Technologies

-20°C

NextNet® Wireless, Inc.
9555 James Ave. South Suite 270
Bloomington, MN 55431 Page 98 of 112

10/11/2005



Exhibit 6
Test Report

FCC ID: PHX-MMDS-CPES5

Temperature Variation, 15 VDC (Cont’d)

% Agilent 13:13:11 Jun 22, 2665
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Temperature Variation, 15 VDC (Cont’d)
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Temperature Variation, 15 VDC (Cont’d)
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Temperature Variation, 15 VDC (Cont’d)
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Temperature Variation Spectrum Analyzer Plots (19.5 VDC)
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Temperature Variation, 19.5 VDC (Cont’d)
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Temperature Variation, 19.5 VDC (Cont’d)

% Agilent 15:13:52 Jun 22, 2665
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Temperature Variation, 19.5 VDC (Cont’d)
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Temperature Variation, 19.5 VDC (Cont’d)
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Frequency Stability Supply Voltage Variation Test Results

Test Conditions:

Frequency = 2575 MHz, 6.0 MHz BW

Temperature = 20 C

Source Input Voltage Specification: 15 VDC nominal
Test Voltage Range = 0.85 * 15 = 12.75 VDC lower limit

1.15* 15=17.25 VDC upper limit

Adjacent Channel Power Method 20° C (2575 MHz/6.0 MHz BW)
2.575 GHz, 6 MHz BW, 15 VDC
Lower Upper . .
Source | Adjacent | Adjacent Spec Lower Upper RL?)?/\l/Jeltr. RUesueItr.
Voltage | 1 MHz Bin |1 MHz Bin P Margin Margin . .pp
(dBm/MHz) Adjacent | Adjacent
(VDC) Power Power (dB) (dB) 1 MHz Bin | 1 MHz Bin
(dBm) (dBm)
12.75 -23.49 -22.92 -13 -10.49 -9.92 Complies | Complies
15 -23.38 -23.69 -13 -10.38 -10.69 Complies | Complies
17.25 -23.75 -23.4 -13 -10.75 -10.4 Complies | Complies

Test Conditions:

Frequency = 2575 MHz, 6.0 MHz BW

Temperature = 20 C

Source Input Voltage Specification: 19.5 VDC nominal
Test Voltage Range = 0.85 * 19.5 = 16.58 VDC lower limit
1.15 * 19.5 =22.43 VDC upper limit

Adjacent Channel Power Method 20° C
2.575 GHz, 6 MHz BW, 19.5 VDC

Lower Upper . .
Source | Adjacent | Adjacent Spec Lower Upper Fiiiytletr. TJepS;elztr.
Voltage | 1 MHz Bin |1 MHz Bin (dBm/MHz) Margin Margin Adjacent | Adjacent
(vdc) Power Power (dB) (dB) 1 MHz Bin | 1 MHz Bin
(dBm) (dBm)
16.58 -23.71 -22.91 -13 -10.71 -9.91 Complies | Complies
19.50 -23.85 -23.17 -13 -10.85 -10.17 Complies | Complies
22.43 -23.23 -23.25 -13 -10.23 -10.25 Complies | Complies
Test Results: Pass Temperature Stability - Supply Voltage Variation
NextNet® Wireless, Inc.
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Frequency Stability Voltage Variation Spectrum Analyzer Plots

(15 VDC)
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Voltage Variation, 15 VDC (Cont’'d)
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Frequency Stability Voltage Variation Spectrum Analyzer Plots

(19.5 VDC)
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Voltage Variation, 19.5 VDC (Cont’d)
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